Test Report No. 7191086396-EEC14/04
dated 03 Jul 2014

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

47 CER FCC Part 15.205 Restricted Bands

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 4.5 - 5.15
0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35 - 5.46
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25 - 7.75
4.125 - 4.128 255 - 25.67 1300 - 1427 8.025 - 8.5
4.17725 - 417775 375 - 38.25 1435 - 1626.5 9.0 - 9.2
4.20725 - 4.20775 73 - 74.6 1645.5 - 1646.5 9.3 - 9.5
6.215 - 6.218 74.8 - 75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25 - 13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35 - 16.2
8.362 - 8.366 156.52475 - 156.52525 24835 - 2500 17.7 - 21.4
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01 - 23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6 - 24.0
12.29 - 12.293 167.72 - 173.2 3332 - 3339 31.2 - 31.8
1251975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
1257675 - 1257725 322 - 335.4 3600 - 4400 Above 38.6
13.36 - 13.41

47 CFR FCC Part 15.247(d) RF Conducted Spurious Emissions (Restricted Bands) Limits

The EUT shows compliance to the requirements of this section, which states that emissions which fall in the
restricted bands must comply with the radiated emission limits specified in the table below:

Frequency Range EIRP Radiated Emissions
(MHz) (dBm) (dBuv/m)

0.009 — 0.490 -6.7 — (-41.4) ** 67.6 — 20logF* @ 300m **
0.490 — 1.705 -41.4 — (-52.3) ** 87.6 — 20logF* @ 30m **
1.705-30 -45.7 29.5 @ 30m
30-88 -55.2 40.0 @ 3m

88 - 216 -51.7 43.5 @ 3m

216 - 960 -49.2 46.0 @ 3m

>960 -41.2 ¥ 54.0 @ 3m ***

* F is frequency in kHz.

**  Decreasing linearly with the logarithm of the frequency.

***  Above 1GHz, a peak limit of 20dB above the average limit does apply.

47 CER FCC Part 15.247(d) RF Conducted Spurious Emissions (Restricted Bands) Test Instrumentation

Instrument Model S/No Cal Due Date | Cal Interval

Agilent Spectrum Analyzer E4404A MY45304746 | 14 Nov 2014 1year

Agilent DC Power Supply E3620A MY40000448 | Output Monitor | Output Monitor
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

47 CER FCC Part 15.247(d) RF Conducted Spurious Emissions (Restricted Bands) Test Setu

PwnNnpE

The EUT and supporting equipment were set up as shown in the setup photo.

The power supply for the EUT was connected to a filtered mains.

The RF antenna connector was connected to the spectrum analyser via a low-loss coaxial cable.

The resolution bandwidth (RBW) of the spectrum analyser was set to the following settings. The video
bandwidth (VBW) was set to at least three times of the RBW.

Frequency (MHz) RBW (kHz)
0.009 — 0.150 0.2
0.150 — 30.0 9.0
30.0 - 1000 100.0
> 1000 1000.0

The detector of the spectrum analyser was set to peak detection mode.
All other supporting equipment were powered separately from another filtered mains.

47 CFR FCC Part 15.247(d) RF Conducted Spurious Emissions (Restricted Bands) Test Method
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Measurement in the range 9kHz — 1000MHz

The EUT was switched on and allowed to warm up to its normal operating condition. The EUT was
then configured to operate in the test mode, with the transmitting frequency was set to lower channel
with specified modulation and data rate.

The start and stop frequencies of the spectrum analyser were set according to the supported RBW.
The spectrum analyser was set to max hold to capture any spurious emissions within the span. The
signal capturing was continuous until no further spurious emissions were detected.

No further measurement was required if all the captured emissions complied to the limits. Else, the
spectrum analyser was set to zoom to the captured emission with the detector of the spectrum
analyser was set to quasi-peak. The emission level of the captured frequency was measured.

The step 1.4 was repeated until all the captured emissions which exceeding the limits were measured.
Repeat steps 1.1 to 1.5 with all possible modulations and data rates.

The steps 1.2 to 1.6 were repeated with the transmitting frequency was set to middle and upper
channel respectively.

Measurement above 1000MHz

The EUT was switched on and allowed to warm up to its normal operating condition. The EUT was
then configured to operate in the test mode, with the transmitting frequency was set to lower channel
with specified modulation and data rate.

The start and stop frequencies of the spectrum analyser were set according to the supported frequency
band of the set RBW with the number of points in a sweep was set to equal or greater than 2 times of
the ratio of span over RBW.

The detector of the spectrum analyser was set to power average (RMS) mode with the sweep time was
set to equal or greater than 10 times of the product of number of measurement points in a sweep and
transmission symbol time.

The spectrum analyser was then allowed to capture any spurious emissions within a single sweep. The
peak marker function of the spectrum analyser was used to locate the highest power level.

The steps 2.2 to 2.4 were repeated until all the required frequency bands were measured.

Repeat steps 2.1 to 2.5 with all possible modulations and data rates.

The steps 2.2 to 2.6 were repeated with the transmitting frequency was set to middle and upper
channel respectively.

The measurements were repeated with the detector of the spectrum analyser was set to peak
detecting mode. The sweep time was set to auto coupler.
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

47 CER FCC Part 15.247(d) RF Conducted Spurious Emissions (Restricted Bands) Results

Test Input Power 12Vdc Temperature 22°C

Attached Plots 1486 — 1566 (802.11b) Relative Humidity 52%
1567 — 1674 (802.11g) Atmospheric Pressure 1030mbar
1675 — 1782 (802.11n 20MHz) | Tested By Kyaw Soe Hein
1783 — 1890 (802.11n 40MHz)

All spurious signals found were below the specified limit. Please refer to the attached plots.
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:49:07 25 Jun 2014 R T |Fregq/Channel
Mikrl 11.11F

Center Freq%
79.5000000 kHz|

] Start Freg|
AC Coupled: el ol 9 A0ARRAEAR kHZJ;

Stop Freq }
156, Baaaas kHzi

CF Step!
14.1000000 kHz!

Aty Manil

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

Copyright 2000-2011 RAgilent Technologies

Plot 1486 — Channel 1 (lower ch) @ DBPSK 1Mbps

# Agilent 16:49:10 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
15 B7SEBHE MHZI

Start Freq]
[ 150.080000 kHzJi

Stop Freq!
3@ el MHzi

CF Step|
2.98500000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
Dn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1487 — Channel 1 (lower ch) @ DBPSK 1Mbps
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:49:23 25 Jun 2014 R T |Fregq/Channel

Center Freq%
51 5.066000 -MHzi

Start Freq,
30.0000000 Mz,

Stop Freq}
1 BaaaHaEg FHzi

CF S‘tep?
497.0080000 MHz|
Aty e

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

WWEH

File Dperatlnn Status. C:/TMPIMAGE.GIF file saved

Plot 1488 — Channel 1 (lower ch) @ DBPSK 1Mbps

# Agilent 16:49:27 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
3.BERRAGHEA GHZI

Start Freql
1.00000040 Gz,

Stop Freq!
5.B00aan0e FHzi

CF Step|
| iz

i"'"' Ay i "r""a.,r'r._. ;"\‘l\'._b‘f.i,-r.l,-'-!\ ‘.',*,_.l.-'lﬂf;\_..._ln‘,.J,.,‘NJM._ i, .1_1\'! WJ 1l B_lJ,_t_U_ M d n;
Freq Offse tJ
000060006 Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1489 — Channel 1 (lower ch) @ DBPSK 1Mbps
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:49:38 25 Jun 2014 R T |Freq/Channel

4Bm Atten 6 dB R Center Freq%
F'H‘;.:. L I

7.000008000 GHzi

Start Freq,
500000000 GHzl

Stop Freq}
9. BEAGHAGD FHzi

CF Step!
400.608080 MHz!

__.1,|_ A —‘-l\'.x"'illv-_'-'i;ri"" "*“"‘rﬁ"‘ﬁ“FJPIT-{r". W‘!‘-“"‘."*-11"""'.*“."'&]'“‘“5‘.' N‘H‘|_.¢",|~}fﬁ"uﬁ".1'|f\'m'-,Jb?-'-ab‘r"l‘u-.ﬂ- m Man_l

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

Sweep 6,68

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1490 — Channel 1 (lower ch) @ DBPSK 1Mbps

# Agilent 16:49:33 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
11.BRaERGE GHza

Start Freql
00000000 G,

Stop Freq!
130086009 FHzi

y CF Step|
? 420,000000 MHz|

IV it Wid b Wt M b At o e o otede el lori s gt 4 TR f“1ar1t

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1491 — Channel 1 (lower ch) @ DBPSK 1Mbps

Addvalue Innovation Pte Ltd Page 774 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:49:37 25 Jun 2014 R T |Fregq/Channel

4Bm Atten 6 dB o B 7 _I : Center Freq%
F'H‘;u‘:. L I

15.8000000 GHzi

Start Freq,
130000090 Ghz

Stop Freq}
17 eagHamg FHzi

CF S‘tep?
400,000800 MHz|
| Alito e

B

gy Trositiditgrtaatd il AP Ji-\-',-lrnr"rﬂ'y‘d\rr..-,j',,-mlljulk\lul.w._.n'.v."n.fl.o"n‘|||;,-_\i..‘-\-,pf’r‘-._.i_‘._w'\\.? Ay

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0ff)

On

File Dperatlnn Status. C: /THPIHHGE GIF file saved

Plot 1492 — Channel 1 (lower ch) @ DBPSK 1Mbps

# Agilent 16:49:40 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
19, BRaERGE GHza

Start Freql
170000000 GHe,

_ Stop Freq!
216008999 FHzi

A CF Step|

2 [V TR R L Moy e gy, o PNV bt 1 '-,ln’*q Wt '-‘Ji'.'-u\i it L"a,l,,. "y I **;}'I ahrhd) Htat E 00800 T‘I};ﬁ!
Freq Offse tJ
0.000enae0 Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1493 — Channel 1 (lower ch) @ DBPSK 1Mbps
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:49:43 25 Jun 2014 R T |Freg/Channel

Center Freq%
23.8000000 GHz

3 dBm

PRSS LIMLT

Start Freq]
21.6000080 GHzJi

_ Stop Fr_eq}
75 6008800 GHzg

% CF Stepg
. ; = ™ NN TP PR TV SR oK PR 1
'_»,...tﬁ1'-f'»,..-.-r«e-,-..m..,-,-"-."r-.aL-r‘*-".‘*-Jw.:-’.‘nmn'-uwr«-,"u‘-r-\'r-.-n\\m.r--.‘,..- e T SRR LR LT Ht%g BBBBES Tﬂiﬁ;

Freq..Offset%
0.00000000 Hz|
— ]
Signal Track!
0n off|

#YBH 3 MHz : 5 (661 p |

ile Operation Status. C:/THPIMAGE.GIF file saved
Plot 1494 — Channel 1 (lower ch) @ DBPSK 1Mbps
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:50:18 25 Jun 2014 R T |Fregq/Channel

Center Freq%
79.5000000 kHz|

] Start Freg|
AC Coupled: el ol 9 A0ARRAEAR kHZJ;

Stop Freq }
156, Baaaas kHzi

CF Step!
14.1000000 kHz!

Aty Manil

Freq Offset;

2.00000000 |z

Signal Track!
0ff)

T , o
(| F'"I"F';'{"H‘nl-lﬁf’ -,Iprfﬂ-m ,,1l|| JI"fI.I h F'J!ﬂ tu",‘ r/'llﬂ |. H"” ulﬂqq || I 1‘ ;ﬂi'+‘l’l|'|‘q|]|]‘h i |)n,k £

kHz

WBH 620 Hz  Swee . .=.:u

Copyright 2000-2011 RAgilent Technologies

Plot 1495 — Channel 1 (lower ch) @ DQPSK 2Mbps

% Agilent 16:50:14 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
15 B7SEBHE MHZI

Start Freq]
[ 150.080000 kHzJi

Stop Freq!
3@ el MHzi

CF Step|
2.98500000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

'_\ ¥\

""‘Yh"l'" pr e, ﬂ'{r\h P'ltif'ﬁﬁrh“’u" lﬁ‘h*‘lh\l‘k \‘lh' l,h“hipf'\ i M"‘l }H!"UMHH \hmﬁ_ e, “m. Si gn al Track
On

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1496 — Channel 1 (lower ch) @ DQPSK 2Mbps
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:50:28 25 Jun 2014 R T |Fregq/Channel
M Conter Freq

| 515006000 Hiz)

* “—';
Start Freq|
3@.@@@@@@@-%21:

Stop Freq}
1 BaaaHaEg FHzi

CF S‘tep?
497.0080000 MHz|
Aty e

Freq Offset;

2.00000000 |z

Al L TR R I TRV P P T Ory ,-;'ﬂ__.-ﬂ.',vudI'.-'.-w-hriﬁ-,.-d*-.-"'._,.!,..J,‘..,.\\i.-.,i-,:.p,.,

Signal Track!
0 0ff)

WWEH

File Dperatlnn Status. C:/TMPIMAGE.GIF file saved

Plot 1497 — Channel 1 (lower ch) @ DQPSK 2Mbps

# Agilent 16:50:31 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
3.BERRAGHEA GHZI

Start Freql
1.00000040 Gz,

- - - - - i Stop Freq!
1 5.08008080 erj
CF Step|

'| ‘ I| 400,000000 MHz|

ﬂ'wrl‘.»-'J.iu-fn"l..'.-.'--.~'Jn"“l‘H]"‘*"nr '» o "””H'.'“"'LJ‘ ety "ur"’-‘-’-nr"’ﬂ‘-”“lw Huto Man*

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1498 — Channel 1 (lower ch) @ DQPSK 2Mbps
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:50:34 25 Jun 2014 R T |Fregq/Channel

4Bm Atten 6 dB b -7 I' 1B Center Freq%
F'H‘;u‘:. L I

7.000008000 GHzi

Start Freq,
500000000 GHzl

Stop Freq}
9. BEAGHAGD FHzi

_ CF Step?
i T 406.006606 MHz/
I ‘,udaurl,‘ﬂwal %mj,n.. qlmlqr s e \\"..,.,J}.JH..W, W Hiito Man|

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0 0ff)

Sweep 6,68

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1499 — Channel 1 (lower ch) @ DQPSK 2Mbps

# Agilent 16:50:37 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
11.BRaERGE GHza

Start Freql
00000000 G,

Stop Freq!
130086009 FHzi

; CF Step|
? 408.006009 MHz|

el A s trytipe gttt AT onlyli ooty TGS Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1500 — Channel 1 (lower ch) @ DQPSK 2Mbps
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:50:41 25 Jun 2014 R T |Freq/Channel

s s R conterrreq
PRSS LTH [oteeRRscty

Start Freq,
130000090 Ghz

Stop Freq}
17 eagHamg FHzi

1 CF Step?
400060668 Mst
Auty e

Loyt g '.?.n'..lf.J_Allql.;.u..nr‘-. uﬂ'...\..\"'.‘,',-. T ) e .'um_é;_,;’-\_'.,-.“».ﬂ A

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

File Dperatlnn Status. C: /THPIHHGE GIF file saved

Plot 1501 — Channel 1 (lower ch) @ DQPSK 2Mbps

# Agilent 16:50:44 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
19, BRaERGE GHza

Start Freql
170000000 GHe,

_ Stop Freq!
216008999 FHzi

; CF Step|
gAv ”._,r-..‘..;,.-.r'l_..'.\,.',",-.-,-..la*4'._.,.-.,..-,.J-,,l.).\‘p,.;..'l,_wu_\,.,+a‘q+.-L.‘.'.,¢¢+.-u.'n-..w,mp-.-‘.'.".w.-,,,-wu»'.1-J,r..,.r.-..f--}'-.,,,.—'r-,J._J,,'u Htatg Q80080 T'I};ﬁ!
Freq Uffset’
0.000enae0 Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1502 — Channel 1 (lower ch) @ DQPSK 2Mbps
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agient 16:50:47 25 Jun 2614 R T |Freg/Channel
L - en® B conter e
" BBED : 23. 8 GHz|
PASS LIM |

Start Freq]
21.6000080 GHzJi

_ Stop Fr_eq}
75 6008800 GHzg

1 CF Step|
400.006600 MHz!
Aty M’aﬁ_;

YW e T NI R v e e

f o P e Ak r.[v

Freq..Offset%
0.00000000 Hz|
— ]
Signal Track!
0n off|

#YBH 3 MHz : 5 (661 p |

ile Operation Status. C:/THPIMAGE.GIF file saved
Plot 1503 — Channel 1 (lower ch) @ DQPSK 2Mbps
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:51:13 25 Jun 2014 R T |Fregq/Channel

Center Freq%
79.5000000 kHz|

] Start Freg|
AC Coupled: el ol 9 A0ARRAEAR kHZJ;

Stop Freq }
156, Baaaas kHzi

CF Step!
14.1000000 kHz!

Aty Manil

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

l‘ LY Ll 'p iy VUM A
iy .f L 11'4; "ll.l""h'.'lfﬂ'd.‘h( \'u‘!fr""'l*'r‘ “'M'IIH [MrJ'Lh ll['lhr|'|1"qd \”11'1' A wl I'"M

par kHz

WWEH

Copyright 2000-2011 RAgilent Technologies

Plot 1504 — Channel 1 (lower ch) @ CCK 11Mbps

# Agient 16:51:16 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
15 B7SEBHE MHZI

Start Freq]
[ 150.080000 kHzJi

Stop Freq!
3@ el MHzi

CF Step|
2.98500000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1505 — Channel 1 (lower ch) @ CCK 11Mbps
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:51:38 25 Jun 2014 R T |Fregq/Channel

Center Freq%
51 5.066000 -MHzi

Start Freq,
30.0000000 Mz,

Stop Freq}
1 BaaaHaEg FHzi

CF S‘tep?
497.0080000 MHz|
Aty e

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

WWEH

File Dperatlnn Status. C:/TMPIMAGE.GIF file saved

Plot 1506 — Channel 1 (lower ch) @ CCK 11Mbps

# Agient 16:51:34 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
3.BERRAGHEA GHZI

Start Freql
1.00000040 Gz,

Stop Freq!
5.B00aan0e FHzi

CF Step|
400.000000 MHz|
Huto Man|

1
M

|.-‘ Wb oo, A mﬁ{ LN iV J k"ﬁrm' Wit b e A -""“WI‘.J Ll

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1507 — Channel 1 (lower ch) @ CCK 11Mbps
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RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:51:38 25 Jun 2014 R T |Freq/Channel

F'ﬂa-.:. LTH [reeRRRRRgichy

Start Freq,
500000000 GHzl

Stop Freq}
9. BEAGHAGD FHzi

. CF Step?
> : 400.099600 MHz)

Mnf ;,l-“'i‘ Wl g Mg '-'f""“-'r'u"'{*w"n j"“'h"'"’rj"'*"’“‘*‘"“l\'\'.‘r* Atito e

¥ ._fl}-1L.H’v-l,i"'.‘.'fl‘-ﬁ‘l."'*ﬂl'\ﬂ‘r“'

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

Sweep 6,68

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1508 — Channel 1 (lower ch) @ CCK 11Mbps

# Agilent 16:51:40 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
11.BRaERGE GHza

Start Freql
00000000 G,

Stop Freq!
130086009 FHzi

. CF Step|
o 400.000000 MHz|

Pt gpant "r'-a'-.'&-n!«'pl',...-.l-ﬂ.l,-%‘h-"-..\f.'.‘J.\‘--'u"‘"-'ulllﬂ-"J'I.I‘p‘.l'.J'-'f""'--'\'""r'-"-'-".‘i\'“-'“"Th"ll""'ll'w'q'\""*vﬂ*ﬂ"“""‘"*" Futo Mant

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1509 — Channel 1 (lower ch) @ CCK 11Mbps

Addvalue Innovation Pte Ltd Page 784 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:51:43 25 Jun 2014 R T |Fregq/Channel

4Bm Atten 6 dB b ::", Center Freq%
F'H‘;.:. L I

15.8000000 GHzi

Start Freq,
130000090 Ghz

Stop Freq}
17 eagHamg FHzi

: CF Step!
i FSy | {5000 -2

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0 0ff)

File Dperatlnn Status. C: /THPIHHGE GIF file saved

Plot 1510 — Channel 1 (lower ch) @ CCK 11Mbps

# Agient 16:51:46 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
19, BRaERGE GHza

Start Freql
170000000 GHe,

_ Stop Freq!
216008999 FHzi

i CF Step|
4a0.000000 MHz|
Auto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1511 — Channel 1 (lower ch) @ CCK 11Mbps

Addvalue Innovation Pte Ltd Page 785 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:51:49 25 Jun 2014 R T |Freg/Channel

|
) dBn___shten 6 23 o0 Go
PASS LIM —_—

Start Freq]
21.6000080 GHzJi

_ Stop Fr_eq}
75 6008800 GHzg

1 CF Step|
400.006600 MHz!
Aty M’aﬁ_;

A R SO e "-'r"""").""*"r"'*"':“"-"-—"\\'-"\‘r\";"'}"--*"'."ﬁL'ﬂ."-.-""'k"'"-"""ﬂ"“"' AT

Freq..Offset%
0.00000000 Hz|
— ]
Signal Track!
0n off|

#YBH 3 MHz : 5 (661 p |

ile Operation Status. C:/THPIMAGE.GIF file saved
Plot 1512 — Channel 1 (lower ch) @ CCK 11Mbps

Addvalue Innovation Pte Ltd Page 786 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agllent 16:52:28 25 Jun 2014 R T |Fregq/Channel
Mk .

kL 29 Center Freq%

795600000 kHz|

] Start Freg|
AC Coupled: el ol 9 A0ARRAEAR kHZJ;

Stop Freq }
156, Baaaas kHzi

CF Step!
14.1000000 kHz!

Aty Manil

Freq Offset;

2.00000000 |z

Signal Track!
0ff)

i; ﬁl l' | On

R e e [
n 141 kHz

IH:

“HEH

Copyright 2000-2011 RAgilent Technologies

Plot 1513 — Channel 6 (middle ch) @ DBPSK 1Mbps

# Agient 16:52:31 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
15 B7SEBHE MHZI

Start Freq]
[ 150.080000 kHzJi

Stop Freq!
3@ el MHzi

CF Step|
2.98500000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1514 — Channel 6 (middle ch) @ DBPSK 1Mbps

Addvalue Innovation Pte Ltd Page 787 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:52:45 25 Jun 2014 R T |Fregq/Channel

Center Freq%
51 5.066000 -MHzi

Start Freq,
30.0000000 Mz,

Stop Freq}
1 BaaaHaEg FHzi

CF S‘tep?
497.0080000 MHz|
Aty e

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

WWEH

File Dperatlnn Status. C:/TMPIMAGE.GIF file saved

Plot 1515 — Channel 6 (middle ch) @ DBPSK 1Mbps

# Agient 16:52:49 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
3.BERRAGHEA GHZI

Start Freql
1.00000040 Gz,

Stop Freq!
5.B00aan0e FHzi

CF Step|
|| 400.000000 MHz|

I' i o L L ¥
Bl rl“u"‘-h.-."'p"—v‘.!‘k'ﬁ‘-“l'-'!"'l"wf""H '.}p'l l"’"‘“‘u*(.‘ Mg g4 YA -'“H'-."llﬂ,‘wllrd#‘}.-Nr.i.'.-'flt.". ﬂl' 1'-'-+;l|i-'|h"'- i B_lJ,_t_U_ Maﬂt

)
Freq Uffset’

0.00000000 Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1516 — Channel 6 (middle ch) @ DBPSK 1Mbps

Addvalue Innovation Pte Ltd Page 788 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:52:52 25 Jun 2014 R T |Fregq/Channel

4Bm
F'H‘;.‘:. L I

" ,‘~\w.'-'u-'r-"‘\'i."-'lf-.,»ir-'.ﬂ.“-'#'j"'l"I'{'iﬂlwh“II'-'""'""'**"’I'J’MJI'J""'I"""'""‘"fﬁ"I'“'f‘u'ﬁ"-l"‘"“""‘"'."'i‘\"‘lli"i futo  Man)

Center Freq%
700006000 GHzi

Start Freq,
500000000 GHzl

Stop Freq}
9. BEAGHAGD FHzi

CF Step!
400.608080 MHz!

Freq Offset;

2.00000000 |z

Signal Track!
0ff)

On

Sweep 6,68

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1517 — Channel 6 (middle ch) @ DBPSK 1Mbps

# Agilent 16:52:55 25 Jun 2014 . R T ;"Freq/'iihanne'i"

File Operation Status. C:/TMPIMAGE.GIF file saved

Center Freq=
11.BRaERGE GHza

Start Freql
00000000 G,

Stop Freq!
130086009 FHzi

| CF Step|
400,060000 MHz|

W ﬂ«-—.-\-r"u'uf.-_u.-'-,'l.-‘,.jll-"l_J'lliu"l}',.ln'-"\‘u;'u“-.h_r.-h"'r‘r—ﬂ.'...h-.!\ln."l*'u""-.,".,_,"("J‘fh"*\"‘-%‘L_J(v'!"‘."-"""'I'“k'}‘""\"""‘""E"'P»-t\"-”' Huto f“1ar1t

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

Plot 1518 — Channel 6 (middle ch) @ DBPSK 1Mbps

Addvalue Innovation Pte Ltd Page 789 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:52:59 25 Jun 2014 R T |Freq/Channel

En i 6B o e Center Freq%
F'H‘;u‘:. L I

15.8000000 GHzi

Start Freq,
130000090 Ghz

Stop Freq}
17 eagHamg FHzi

CF S‘tep?
400,000800 MHz|
k(| Aty e

;.w T r'uwn-r e, ]w ol 4" el I'.Hn s 1"1.'4,1 i,

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0 0ff)

File Dperatlnn Status. C: /THPIHHGE GIF file saved

Plot 1519 — Channel 6 (middle ch) @ DBPSK 1Mbps

# Agilent 16:53:02 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
19, BRaERGE GHza

Start Freql
170000000 GHe,

_ Stop Freq!
216008999 FHzi

1 CF Step|
4a0.000000 MHz|
gl Auto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1520 — Channel 6 (middle ch) @ DBPSK 1Mbps

Addvalue Innovation Pte Ltd Page 790 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:53:05 25 Jun 2014 R T |Freg/Channel

|
) dBn___shten 6 23 o0 Go
PASS LIM —_—

Start Freq]
21.6000080 GHzJi

_ Stop Fr_eq}
75 6008800 GHzg

CF Step|
400.006600 MHz!
Aty M’aﬁ_;

¢

Freq..Offset%
0.00000000 Hz|
— ]
Signal Track!
0n off|

#YBH 3 MHz : 5 (661 p |

ile Operation Status. C:/THPIMAGE.GIF file saved
Plot 1521 — Channel 1 (lower ch) @ DBPSK 1Mbps

Addvalue Innovation Pte Ltd Page 791 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:53:38 25 Jun 2014 R T |Fregq/Channel

Center Freq%
79.5000000 kHz|

] Start Freg|
AC Coupled: el ol 9 A0ARRAEAR kHZJ;

Stop Freq }
156, Baaaas kHzi

CF Step!
14.1000000 kHz!

Aty Manil

Freq Offset;

2.00000000 |z

Signal Track!
0ff)

On

q
an .
J“Iﬁ'}f i i.:'Juk'l. 'E| i —
| .Iujﬁll\ ?'l""'ff”lr""F"'"fi"*"""’ﬁ"‘r‘"ﬂﬁv“*# ,,w/ffmhﬁlw i'lll'LI I‘tj".'h'ﬂ "tﬂhh”l‘-'l"fﬂ“h\”\d
| - Hz

Hz par
“HEH .

Copyright 2000-2011 RAgilent Technologies

Plot 1522 — Channel 6 (middle ch) @ DQPSK 2Mbps

# Agilent 16:53:40 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
15 B7SEBHE MHZI

Start Freq]
[ 150.080000 kHzJi

Stop Freq!
3@ el MHzi

CF Step|
2.98500000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1523 — Channel 6 (middle ch) @ DQPSK 2Mbps

Addvalue Innovation Pte Ltd Page 792 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:53:55 25 Jun 2014 R T |Fregq/Channel

Center Freq%
51 5.066000 -MHzi

Start Freq,
30.0000000 Mz,

Stop Freq}
1 BaaaHaEg FHzi

CF S‘tep?
497.0080000 MHz|
Aty e

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

WWEH

File Dperatlnn Status. C:/TMPIMAGE.GIF file saved

Plot 1524 — Channel 6 (middle ch) @ DQPSK 2Mbps

# Agilent 16:53:58 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
3.BERRAGHEA GHZI

Start Freql
1.00000040 Gz,

Stop Freq!
5.B00aan0e FHzi

! i |
|' CF Step|
i A40,000000 MHz|
b it ) L-'-r-w»'"\"”"""“"""I"""""'-'"'""“""-'“"-"""‘-l-""-‘\'-‘--""-f-'*ﬂ'l‘*-"L-'W“-'-r--‘-"- I Huto L]

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1525 — Channel 6 (middle ch) @ DQPSK 2Mbps

Addvalue Innovation Pte Ltd Page 793 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:54:01 25 Jun 2014 R T |Freg/Channel

En i 6B RAEREIE  Conter Freq
F'H‘;u‘:. L I

7.000008000 GHzi

Start Freq,
500000000 GHzl

Stop Freq}
9. BEAGHAGD FHzi

CF Step|
400606885 MHz
N Huto Man|

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

Sweep 6,68

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1526 — Channel 6 (middle ch) @ DQPSK 2Mbps

# Agilent 16:54:04 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
11.BRaERGE GHza

Start Freql
00000000 G,

Stop Freq!
130086009 FHzi

CF Step|
4a0.000000 MHz|
Auto Man|

1

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1527 — Channel 6 (middle ch) @ DQPSK 2Mbps

Addvalue Innovation Pte Ltd Page 794 of 1090
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:54:07 25 Jun 2014 R T |Fregq/Channel

4Bm Atten 6 dB T 3 4B Center Freq%
F'H&.:. L I

15.8000000 GHzi

Start Freq,
130000090 Ghz

Stop Freq}
17 eagHamg FHzi

2‘5 CF S‘tep?
400,000800 MHz|
b Alito e

Tk A '-» ey A ebdivre Ak i \rq\-\blw 'y ;u,,\nth g H,"h—r.;.,'.'.I.M..,Mﬂ-,;,_.'fh,xh,d'.-a,u e

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0ff)

On

File Dperatlnn Status. C: /THPIHHGE GIF file saved

Plot 1528 — Channel 6 (middle ch) @ DQPSK 2Mbps

# Agilent 16:54:10 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
19, BRaERGE GHza

Start Freql
170000000 GHe,

_ Stop Freq!
216008999 FHzi

. CF Step|
AV el e st M"P"""HFIJ{""""'--'P‘Hr.'l'l"":ﬂ—".'-‘.l"-ll-n“ F]tmts — T‘I};ﬁ!
Freq Uffset’
000060006 Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1529 — Channel 6 (middle ch) @ DQPSK 2Mbps

Addvalue Innovation Pte Ltd Page 795 of 1090
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:54:13 25 Jun 2014 R T |Freg/Channel

|
) dBn___shten 6 23 o0 Go
PASS LIM —_—

Start Freq]
21.6000080 GHzJi

_ Stop Fr_eq}
75 6008800 GHzg

1 CF Step|
400.006600 MHz!
FAuito M’aﬁ_;

T i | T | o |
gt r.-.m.'--_,bu]"_:', f,_.n'.‘}-‘-'N .-*r.y,I||'-Hl-‘a\'1-‘-‘,.1_,|||Ir.J|.ua."-'1.' w'l,ll.bqr..-fﬁ‘ W fﬁ’l",l.f‘“a\"?'dﬂlfhl.rlb’ T

Freq..Offset%
0.00000000 Hz|
— ]
Signal Track!
0n off|

#YBH 3 MHz : 5 (661 p |

ile Operation Status. C:/THPIMAGE.GIF file saved
Plot 1530 — Channel 6 (middle ch) @ DQPSK 2Mbps

Addvalue Innovation Pte Ltd Page 796 of 1090
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dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:54:38 25 Jun 2014 R T |Freg/Channel

Center Freq%
79.5000000 kHz|

] Start Freg|
AC Coupled: el ol 9 A0ARRAEAR kHZJ;

Stop Freq }
156, Baaaas kHzi

CF Step!
14.1000000 kHz!

Aty Manil

Freq Offset;

2.00000000 |z

Signal Track!
0ff)

On

f‘!u n. ”I.‘

\ [ku M‘[‘T H" l"lp]l'l‘ Ml thl','h( hi'li“ l,u LIfl, rll,r“ f.##ﬂlr |||| ﬁl‘ﬂ'[“ [ H"'ll.w ) Mlll h\llq1ﬂ'w ) =

B | Hz
I Hz wiBH z 36 ] -,=.: | 1
Copyright 2000-2011 RAgilent Technologies

Plot 1531 — Channel 6 (middle ch) @ CCK 11Mbps

# Agilent 16:54:40 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
15 B7SEBHE MHZI

Start Freq]
[ 150.080000 kHzJi

Stop Freq!
3@ el MHzi

CF Step|
2.98500000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1532 — Channel 6 (middle ch) @ CCK 11Mbps

Addvalue Innovation Pte Ltd Page 797 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:54:54 25 Jun 2014 R T |Fregq/Channel

Center Freq%
51 5.066000 -MHzi

Start Freq,
30.0000000 Mz,

Stop Freq}
1 BaaaHaEg FHzi

CF S‘tep?
497.0080000 MHz|
Aty e

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

WWEH

File Dperatlnn Status. C:/TMPIMAGE.GIF file saved

Plot 1533 — Channel 6 (middle ch) @ CCK 11Mbps

# Agilent 16:54:57 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
3.BERRAGHEA GHZI

Start Freql
1.00000040 Gz,

Stop Freq!
5.B00aan0e FHzi

CF Step|
i ‘ 400.000000 MHz|

| aed
(o 'a-..a-Lw'r'r.'p;.-.-J-‘.u'--_-;.-rmh'r'-.a'.,-'] lw.l l'r'-lfhr*.ajl“-'” e el ulf ity A futo Man*

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1534 — Channel 6 (middle ch) @ CCK 11Mbps

Addvalue Innovation Pte Ltd Page 798 of 1090
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:55:08 25 Jun 2014 R T |Fregq/Channel

4Bm Atten 6 dB i , Center Freq%
F'H&.:. L I

7.000008000 GHzi

Start Freq,
500000000 GHzl

Stop Freq}
9. BEAGHAGD FHzi

CF Step?
! ! ! ? : - i T 405 QBBHEHEH MHE;
n—— }“u‘uukfll’[hmﬂr.‘ _J_quih,.‘lwﬁi._,»,*--._.k.nha'.j"hI__..J‘__,lwulmh, ﬁ.,‘g.rijrh_l_.\m, K Atito tani

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

Sweep 6,68

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1535 — Channel 6 (middle ch) @ CCK 11Mbps

# Agilent 16:55:04 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
11.BRaERGE GHza

Start Freql
00000000 G,

Stop Freq!
130086009 FHzi

Y CF Step|
o 400.000000 MHz|
Ay

S T VIRTYI EUPmR e ey Lo e EReYwiRY e P MR Auto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1536 — Channel 6 (middle ch) @ CCK 11Mbps
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:55:07 25 Jun 2014 R T |Freq/Channel

4Bm Atten 6 dB i “ » dAE Center Freq%
F'H‘;u‘:. L I

15.8000000 GHzi

Start Freq,
130000090 Ghz

Stop Freq}
17 eagHamg FHzi

. CF Step?
400, BRAGEE MHz!

bt Fitito e

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0ff)

On

File Dperatlnn Status. C: /THPIHHGE GIF file saved

Plot 1537 — Channel 6 (middle ch) @ CCK 11Mbps

# Agilent 16:55:10 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
19, BRaERGE GHza

Start Freql
170000000 GHe,

_ Stop Freq!
216008999 FHzi

1 CF Step|
GHY L st PR b .u-._.'.,l'm'lL.'.'-\h'n1.ﬁ.r‘l“f-¢rﬂ\.v.-i “p’u1'-'-.,-"|Idh'll'-'.q bt b -H,.'.Jfﬂ AN H.tmtg 20009 T‘I};ﬁ!
Freq Offse tJ
000060006 Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1538 — Channel 6 (middle ch) @ CCK 11Mbps
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Satellite Terminal, iSavi [ Model : SH-100 ]
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 16:55:13 25 Jun 2014 R T |Freg/Channel

Mikr1
: Center Freq|

230006000 @Hzi

3 dBm

PRSS LIMLT

Start Freq]
21.6000080 GHzJi

_ Stop Fr_eq}
75 6008800 GHzg

CF Step|
400.006600 MHz!
Aty M’aﬁ_;

Freq..Offset%
0.00000000 Hz|
— ]
Signal Track!
0n off|

#YBH 3 MHz : 5 (661 p |

ile Operation Status. C:/THPIMAGE.GIF file saved
Plot 1539 — Channel 6 (middle ch) @ CCK 11Mbps

Addvalue Innovation Pte Ltd Page 801 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 17:00:59 25 Jun 2014 R T |Fregq/Channel
Mhr

W L Center Freq%

795600000 kHz|

] Start Freg|
AC Coupled: el ol 9 A0ARRAEAR kHZJ;

Stop Freq }
156, Baaaas kHzi

CF Step!
14.1000000 kHz!

Aty Manil

Freq Offset;

2.00000000 |z

Signal Track!
0ff)

On

| ".fdL'.||]ﬂl'-frhprlh‘lﬂlln"f‘r,hl‘ Myl |1 I il ﬂp .*fu i rIﬂ-rl‘l"r"J].llull'h." L
41 kHz

“HEH

Copyright 2000-2011 RAgilent Technologies

Plot 1540 — Channel 11 (upper ch) @ DBPSK 1Mbps

% Agilent 17:01:02 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
15 B7SEBHE MHZI

Start Freq]
[ 150.080000 kHzJi

Stop Freq!
3@ el MHzi

CF Step|
2.98500000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

et -"i:‘ﬁlﬁll“w Ry e 19 i Ihfl ak ,f-qlwp,i'T_Jl uJ“-.qu’l,. il ‘|'|_‘l3'| r"m‘ J"ﬂlf'r'"ll‘"ir *‘i]llll FAATE A Signal Track
On Uff

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1541 — Channel 11 (upper ch) @ DBPSK 1Mbps

Addvalue Innovation Pte Ltd Page 802 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 17:01:16 25 Jun 2014 R T |Fregq/Channel
M Conter Freq

e 515099900 Mz

* “—’;
Start Freq|
30.0000000 Wiz

Stop Freq}
1 BaaaHaEg FHzi

CF S‘tep?
497.0080000 MHz|
Aty e

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

WWEH

File Dperatlnn Status. C:/TMPIMAGE.GIF file saved

Plot 1542 — Channel 11 (upper ch) @ DBPSK 1Mbps

# Agilent 17:01:20 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
3.BERRAGHEA GHZI

Start Freql
1.00000040 Gz,

Stop Freq!
5.B00aan0e FHzi

CF Step|
400.000000 MHz|

w ot ﬂ\_‘\.-"‘-"-...llﬁ"' i STy '-."‘\“.“"ﬁlll e '_-'. T B_lJ,_t_U_ Man;
Freq Uffset’
0.0oBe00Es Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1543 — Channel 11 (upper ch) @ DBPSK 1Mbps

Addvalue Innovation Pte Ltd Page 803 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 17:01:23 25 Jun 2014 R T |Fregq/Channel

4Bm Atten 6 dB fRE ol Center Freq%
F'H‘;.:. L I

7.000008000 GHzi

Start Freq,
500000000 GHzl

Stop Freq}
9. BEAGHAGD FHzi

CF Step|
i 400.000008 MHz)
v +,-."H4J'h' IH,, il ’!“'1\#‘*”"“" -‘WM W H‘;H-J.P o “IH\I“ }rmh’u"'t“w e T“ m Man-

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0 0ff)

Sweep 6,68

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1544 — Channel 11 (upper ch) @ DBPSK 1Mbps

# Agilent 17:01:26 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
11.BRaERGE GHza

Start Freql
00000000 G,

Stop Freq!
130086009 FHzi

| CF Step|
o 4a0,000000 MHz|
SRUHTI . NPTy e cr e v o e B ROV U Fllito Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1545 — Channel 11 (upper ch) @ DBPSK 1Mbps

Addvalue Innovation Pte Ltd Page 804 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 17:01:29 25 Jun 2014 R T |Freq/Channel

En Atten 6 dB fevaie  Conter Freq%
F'H‘;.‘:. L I

15.8000000 GHzi

Start Freq,
130000090 Ghz

Stop Freq}
17 eagHamg FHzi

1 CF Step?

:.1\-\;“-\_ll-'-.;J'.._-,-.rﬂl"M.-\k“-\'..—i-\""-v.y1,~\r""-.1'._r‘-‘»-'\,II“':4'."&..-J"I'.N-".,iHﬁ'n,-.q'n"ﬁ-‘{.-.-""" TR |v}\l"\vh -\\.,.h L, P HAEEE B60a6 I;Idl-alﬁ:
[
Freq Offset;

2.00000000 |z

Signal Track!
0ff)

On

File Dperatlnn Status. C: /THPIHHGE GIF file saved

Plot 1546 — Channel 11 (upper ch) @ DBPSK 1Mbps

# Agient 17:01:33 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
19, BRaERGE GHza

Start Freql
170000000 GHe,

_ Stop Freq!
216008999 FHzi

1 CF Step|

gHv pi,L.M.i"i'niJ- J".\- ..r.rrﬁh!f' Py e iy .--"-H‘.'r.,u##\'\a“-".'-_.—.;._,» -\.i‘...a'n*fhj A Htatg 200089 T‘I};ﬁi
Freq Uffset’
G.o06Ep0es Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1547 — Channel 11 (upper ch) @ DBPSK 1Mbps

Addvalue Innovation Pte Ltd Page 805 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 17:01:38 25 Jun 2014 R T |Fregq/Channel

Center Freq%
23.8000000 GHz

3 dBm

PRSS LIMLT

Start Freq]
21.6000080 GHzJi

_ Stop Fr_eq}
75 6008800 GHzg

‘lt CF Step|

, g..-u'!u::.:_.'..ﬁ_.,ﬁ_.l_,w-.r,.-“_w-,_._.,,_.I_s Jvl,.,'.-lr*rh"'f'rl-...h'ufl\f'n"u‘i'i;n.c"1Ir++,-.-.u"l.l‘n“'.-'h"“-"'a'r,-;|'||~'l“""l"‘""-'41tjht'-.1u 1.”'"“*"""""""""-' ﬁ 060838 I\rl:ldl-alﬁ—;
|

Freq...Offset;
0.00000000 Hz|
— ]
Signal Track!
On off|

#YBH 3 MHz : 5 (661 p |

ile Operation Status. C:/THPIMAGE.GIF file saved
Plot 1548 — Channel 11 (upper ch) @ DBPSK 1Mbps

Addvalue Innovation Pte Ltd Page 806 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 17:62:27 25 Jun 2014 R T |Fregq/Channel

Center Freq%
79.5000000 kHz|

] Start Freg|
AC Coupled: el ol 9 A0ARRAEAR kHZJ;

Stop Freq }
156, Baaaas kHzi

CF Step!
14.1000000 kHz!

Aty Manil

Freq Offset;

2.00000000 |z

Signal Track!
o 0ff)

kHz

Copyright 2000-2011 Rgilent Ter:hnulugies

Plot 1549 — Channel 11 (upper ch) @ DQPSK 2Mbps

# Agilent 17:02:30 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
15 B7SEBHE MHZI

Start Freq]
[ 150.080000 kHzJi

Stop Freq!
3@ el MHzi

CF Step|
2.98500000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1550 — Channel 11 (upper ch) @ DQPSK 2Mbps

Addvalue Innovation Pte Ltd Page 807 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 17:62:45 25 Jun 2014 R T |Fregq/Channel
M Conter Freq
e 515000000 iz
* “—';

Start Freq|
30.0000000 Wiz

Stop Freq}
1 BaaaHaEg FHzi

CF S‘tep?
497.0080000 MHz|
Aty e

Freq Offset;

2.00000000 |z

N L RN | ."I-."-"u’li'-""l‘]'m\’-'-'r-'4}1j1-"*L|.L.M.fif"‘v.,.\.lr--.,-"-,i'r,o‘..--.n"‘nqll‘.p\,'a"r':{"w.-g-.\lll.i.'."-.,.‘.J[-‘Jlﬂ‘L.»'n’i'f'

Signal Track!
0 0ff)

WWEH

File Dperatlnn Status. C:/TMPIMAGE.GIF file saved

Plot 1551 — Channel 11 (upper ch) @ DQPSK 2Mbps

# Agilent 17:02:48 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
3.BERRAGHEA GHZI

Start Freql
1.00000040 Gz,

Stop Freq!
5.B00aan0e FHzi

1
1 T CF Step|
i H 448,600000 MHz|
f Maris i b .
PRIy i Featif] l'r-',,_.J T W . '"'l"l"'J!\'l"ﬂlﬁ'-r'ﬁ‘r.'Ih.ff.’l‘..f—.\lb.'ﬂlhle'nllll,w-'-ﬂ,thrIl,r,.,H'HqI1.1 Huto Man;
Freq Offset

0.00000000 Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1552 — Channel 11 (upper ch) @ DQPSK 2Mbps

Addvalue Innovation Pte Ltd Page 808 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 17:62:51 25 Jun 2014 R T |Fregq/Channel

4Bm Atten 6 dB s " Center Freq%
F'H‘;.:. L I

7.000008000 GHzi

Start Freq,
500000000 GHzl

Stop Freq}
9. BEAGHAGD FHzi

) CF Step?
¢ 400.099600 MHz)

d u.r.-.v.,-t N, by ,,y.f.uli'v,,##‘ e ,ra i Ato Man_;

Ly fohithy ““f-ﬂ’!‘ﬁ“‘*-* Pl "'*.l,’lw |‘fhr " 1'! -\hﬂ' Tt

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0 0ff)

Sweep 6,68

[File Operation Status, C:/TWPINAGE.GIF file saved |
Plot 1553 — Channel 11 (upper ch) @ DQPSK 2Mbps

# Agilent 17:02:54 25 Jun 2014 . R T ;"Freq/'iihﬁe’i"

Center Freq=

11 . BRBERAG GHza

Start Freql
00000000 G,

Stop Freq!
130086009 FHzi

CF Step|
4a0.000000 MHz|
U Huto Man|

1

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1554 — Channel 11 (upper ch) @ DQPSK 2Mbps

Addvalue Innovation Pte Ltd Page 809 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 17:62:57 25 Jun 2014 R T |Fregq/Channel

4Bm Atten 6 dB b 1B Center Freq%
F'H‘;u‘:. L I

15.8000000 GHzi

Start Freq,
130000090 Ghz

Stop Freq}
17 eagHamg FHzi

1 CF Step?
o - _— 400.099099 MHz|

U-":"--=r-'-.i‘,h.-‘P““]""'-'b"‘:"-"';'-"-"-\-"-.m' A 1"'#""" -u'|'. Main, l’lq '!.u-‘ﬂlh'."'l\"ml.*!"l“u\J,’._-H.-ﬂ"i'{bnn‘_‘.mh»'f . Ao HLl t Man-
|

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0ff)

On

File Dperatlnn Status. C: /THPIHHGE GIF file saved

Plot 1555 — Channel 11 (upper ch) @ DQPSK 2Mbps

# Agilent 17:03:00 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
19, BRaERGE GHza

Start Freql
170000000 GHe,

_ Stop Freq!
216008999 FHzi

: CF Step|
o SRS Aa0.000000 MHz|

|,.'.,srlr“-|p T W el HUtU Mant

Freq Uffset’
G.o06Ep0es Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1556 — Channel 11 (upper ch) @ DQPSK 2Mbps

Addvalue Innovation Pte Ltd Page 810 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 17:03:03 25 Jun 2014 R T |Freg/Channel

Center Freq%
23.8000000 GHz

3 dBm

PRSS LIMLT

Start Freq]
21.6000080 GHzJi

_ Stop Fr_eq}
75 6008800 GHzg

‘lf CF Stepg
, .-JII}J.-'-,-"L;¢‘._‘_“',n.p."_rﬁ.-_-},....-'f.._.‘;,b.._.'.l.r.-*" Irh.:"u.ﬂ,\.‘.l.l’|\.\"|-'fl,'!.'-'n'14,h:.JL\"I"'"""""-.'k..-'-m.:'-'p‘"*""""'""r|,lllr--.lll"lllti"'f'-'n'l'\\‘i A ﬁ 686665 Prl:ldl-alﬁ—;
|

Freq...Offset;
0.00000000 Hz|
— ]
Signal Track!
0n off|

#YBH 3 MHz : 5 (661 p |

ile Operation Status. C:/THPIMAGE.GIF file saved
Plot 1557 — Channel 11 (upper ch) @ DQPSK 2Mbps

Addvalue Innovation Pte Ltd Page 811 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 17:03:29 25 Jun 2014 R T |Fregq/Channel

Center Freq%
79.5000000 kHz|

] Start Freg|
AC Coupled: el ol 9 A0ARRAEAR kHZJ;

Stop Freq }
156, Baaaas kHzi

CF Step!
14.1000000 kHz!

Aty Manil

Freq Offset;

2.00000000 |z

Signal Track!
0ff)

On

i iinﬁ iy hh\""f"'h" '{H“ iy I Hl'h‘{“'“ hy lM“ J.I'\iHFlr" “n{tﬂ‘[ W \W& Ir 1rl’me‘ilq o ‘
Hz

kHz

WWEH

Copyright 2000-2011 RAgilent Technologies

Plot 1558 — Channel 11 (upper ch) @ CCK 11Mbps

# Agilent 17:03:32 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
15 B7SEBHE MHZI

Start Freq]
[ 150.080000 kHzJi

Stop Freq!
3@ el MHzi

CF Step|
2.98500000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1559 — Channel 11 (upper ch) @ CCK 11Mbps

Addvalue Innovation Pte Ltd Page 812 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 17:03:46 25 Jun 2014 R T |Fregq/Channel

Center Freq%
51 5.066000 -MHzi

Start Freq,
30.0000000 Mz,

Stop Freq}
1 BaaaHaEg FHzi

CF S‘tep?
497.0080000 MHz|
Aty e

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

WWEH

File Dperatlnn Status. C:/TMPIMAGE.GIF file saved

Plot 1560 — Channel 11 (upper ch) @ CCK 11Mbps

# Agilent 17:03:49 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
3.BERRAGHEA GHZI

Start Freql
1.00000040 Gz,

Stop Freq!
> 5.a0eHa0s erj
i ' CF Step|
| A00.0600060 MHz!

i Al |
T POLO Y P Aol Ly _‘.“i.".lp-\' SR T g ST Ry 1 t-"'\'-'.J'"i,fﬂ pr poh A HU to Ma ng

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1561 — Channel 11 (upper ch) @ CCK 11Mbps

Addvalue Innovation Pte Ltd Page 813 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 17:03:52 25 Jun 2014 R T |Freq/Channel

4Bm Atten 6 dB G Center Freq%
F'H‘;.:. L I

7.000008000 GHzi

Start Freq,
500000000 GHzl

Stop Freq}
9. BEAGHAGD FHzi

CF Step!
400.608080 MHz!

i ;‘.rn,,H.n.fw..'-’--'.‘-,..\'.-'h’""v"l,“*,hﬂ.ul""'fnlhﬂil'ﬁI "-'-".--\',u"pf"‘l_n_lal-h,J'..-.{'lhl"k\,‘r_r LA J'Nlif Y ,;41 M d HI.ltD Man_;

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0 0ff)

Sweep 6,68

[File Operation Status. C:/TNPINAGE.GIF file saved |
Plot 1562 — Channel 11 (upper ch) @ CCK 11Mbps

# Agilent 17:03:56 25 Jun 2014 . R T ;"Freq/'iihﬁe’i"

Center Freq=

11 BOAEGRAE GHZi

Start Freql
00000000 G,

Stop Freq!
130086009 FHzi

CF Step|
400,000000 MHz!

v | S Ry SR PR AN ".-r-.a'll-,-.f-"-.'.- bt g Wty iyt s TP i Huto Ma nt

1

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1563 — Channel 11 (upper ch) @ CCK 11Mbps

Addvalue Innovation Pte Ltd Page 814 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 17:03:59 25 Jun 2014 R T |Fregq/Channel

En Atten 6 dB o . Ctaeﬂn@t@%];a Frciq%
PASS LIV IS0 ey

Start Freq,
130000090 Ghz

Stop Freq}
17 eagHamg FHzi

' CF Step?
400060668 Mst
Auty Mani

ol e PV e AT T TS o PP W‘+'l"'""“"-'"-"""r1"-."*""-‘-\""‘u-.-\‘.*-.-v'-"-‘.-q oty

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

File Dperatlnn Status. C: /THPIHHGE GIF file saved

Plot 1564 — Channel 11 (upper ch) @ CCK 11Mbps

# Agilent 17:04:02 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
19, BRaERGE GHza

Start Freql
170000000 GHe,

_ Stop Freq!
216008999 FHzi

y CF Step|
gAY bt bty ;.IH ILHU\-\".‘V\.’UA e -III'I'Lr, ;'-'I'\-"n\"h.-*a‘-'"""ﬂ'l.-.,.-,-'-,r-\‘n" WA by ~'rI-r-L'||"u,'.'|,\, Htats 400009 m‘l};ﬁi
Freq Uffset’
G.o06Ep0es Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1565 — Channel 11 (upper ch) @ CCK 11Mbps

Addvalue Innovation Pte Ltd Page 815 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11b

% Agilent 17:04:05 25 Jun 2014 R T |Freg/Channel
g ___stian B conecred
: : 23. 0 GHz|
PASS LIM |

Start Freq]
21.6000080 GHzJi

_ Stop Fr_eq}
75 6008800 GHzg

CF Step|
B.008695 MHz|
g M'aﬁ_i

t

1
& 4
i

St s 3 g %!r!\'li-wir.l,,';._. gl ToH Wk h,l,,_.__ Ay .n,-,é'a'l-‘.‘-‘.'-‘d. Y *',I,uii}a.ih\-.',‘\q W J..h..-..hb,r.._.‘.-..i-.fﬁ.-‘-g;.'.{,-,-

f ¥

Freq..Offset%
0.00000000 Hz|
— ]
Signal Track!
0n off|

#YBH 3 MHz : 5 (661 p |

ile Operation Status. C:/THPIMAGE.GIF file saved
Plot 1566 — Channel 11 (upper ch) @ CCK 11Mbps

Addvalue Innovation Pte Ltd Page 816 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:47:57 25 Jun 2014 R T |Fregq/Channel

Center Freq%
79.5000000 kHz|

] Start Freg|
AC Coupled: el ol 9 A0ARRAEAR kHZJ;

Stop Freq }
156, Baaaas kHzi

CF Step!
14.1000000 kHz!

Aty Manil

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

Copyright 2000-2011 RAgilent Technologies

Plot 1567 — Channel 1 (lower ch) @ BPSK 9Mbps

# Agilent 16:48:01 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
15 B7SEBHE MHZI

Start Freq]
[ 150.080000 kHzJi

Stop Freq!
3@ el MHzi

CF Step|
2.98500000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1568 — Channel 1 (lower ch) @ BPSK 9Mbps

Addvalue Innovation Pte Ltd Page 817 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:48:14 25 Jun 2014 R T |Fregq/Channel

Center Freq%
51 5.066000 -MHzi

Start Freq,
30.0000000 Mz,

Stop Freq}
1 BaaaHaEg FHzi

CF S‘tep?
497.0080000 MHz|
Aty e

Freq Offset;

2.00000000 |z

[aTat TERY j "‘I‘ﬂ by q-'-ﬁ-h.a,-ﬂ".ﬂ.."uﬂ"i'--'.‘*‘-h‘h"Jv.w-J""'4'r'-'a\w-L-"Li.-\_.-.','-‘L'".“;‘w\dﬁb#.\up,,.-’._rfw\-“.’-llh gl

Signal Track!
0 0ff)

WWEH

File Dperatlnn Status. C:/TMPIMAGE.GIF file saved

Plot 1569 — Channel 1 (lower ch) @ BPSK 9Mbps

# Agilent 16:48:19 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
3.BERRAGHEA GHZI

Start Freql
1.00000040 Gz,

Stop Freq!
5.B00aan0e FHzi

CF Step|
400,000000 MHz!

T ol
A g sy ‘r,L',’t-'u_,-}'r‘.‘h‘-'l I| 0 J g .#,U W T T T A oty H-.'rh\l L Ml H to M 8 nt

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1570 — Channel 1 (lower ch) @ BPSK 9Mbps

Addvalue Innovation Pte Ltd Page 818 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:48:22 25 Jun 2014 R T |Freq/Channel

4Bm Atten 6 dB G _71. Center Freq%
F'H‘;.:. L I

7.000008000 GHzi

Start Freq,
500000000 GHzl

Stop Freq}
9. BEAGHAGD FHzi

s CF Step!
i T i 470 GRGERH MHz!
Ry u’ A ,;Jll "‘Iﬂ*'-'ll + ,4\»1-1"‘1'1 \‘h»\"-’w.ﬁ}.\.rr*uhlw i éa’l&hﬂ A Ato Mar

|"p'1ﬁr_,..|: v, e '-‘-""“!"l'h b

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

Sweep 6,68

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1571 — Channel 1 (lower ch) @ BPSK 9Mbps

# Agilent 16:48:25 25 Jun 2014 - R T [Freq/Channel

Center Freq%
11.BRaERGE GHz}

Start Freql
00000000 G,

Stop Freq!
130086009 FHzi

CF Step|
400.000000 MHz|

v piadnilh e/ L." it fone e "H('ilm\"ﬂ!--_-|‘ﬁf"~.\,-'-"""‘|'-'4""‘_‘“""'#‘"“?'4-’N‘w'"h'""‘ﬁn'..,.-l'l'*'-I‘n'”f-\-.-"-'lJﬂ"l"y i HUtU Mant

oo

|
Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1572 — Channel 1 (lower ch) @ BPSK 9Mbps

Addvalue Innovation Pte Ltd Page 819 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:48:28 25 Jun 2014 R T |Fregq/Channel

En i 6B RSOVE  Conter Freq|
F'H‘;u‘:. L I

15.8000000 GHzi

Start Freq,
130000090 Ghz

Stop Freq}
17 eagHamg FHzi

: crs'cep?
o _L - - - 400,000800 MHz|

Ay '|,r-'-"+‘--:'1‘-.-‘-—A""',va"-""‘i‘-‘-"""p.-'ﬂn"r‘f‘i»'.“""""“"* ey kb R R AR S I’u_.ﬂ-‘h“l,jh", APV F|L1tD Worl

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0 0ff)

File Dperatlnn Status. C: /THPIHHGE GIF file saved

Plot 1573 — Channel 1 (lower ch) @ BPSK 9Mbps

# Agilent 16:48:32 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
19, BRaERGE GHza

Start Freql
170000000 GHe,

_ Stop Freq!
216008999 FHzi

1 CF Step|
4a0.000000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1574 — Channel 1 (lower ch) @ BPSK 9Mbps

Addvalue Innovation Pte Ltd Page 820 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:48:35 25 Jun 2014 R T |Freg/Channel
D B ____“Auen b ' 5&’5‘&%“%
: : 23. 0 GHz|
PASS LIM |

Start Freq]
21.6000080 GHzJi

_ Stop Fr_eq}
75 6008800 GHzg

CF Step|
400.006600 MHz!
Aty M’aﬁ_;

Y d-'n_.l._,m..-_l,-J: et o Fiopapala gy

Freq..Offset%
0.00000000 Hz|
— ]
Signal Track!
0n off|

#YBH 3 MHz : 5 (661 p |

ile Operation Status. C:/THPIMAGE.GIF file saved
Plot 1575 — Channel 1 (lower ch) @ BPSK 9Mbps

Addvalue Innovation Pte Ltd Page 821 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
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dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:46:48 25 Jun 2014 R T |Fregq/Channel
Mk ]

e e Center Freq|

79.5006800 iz|

] Start Freg|
AC Coupled: el ol 9 A0ARRAEAR kHZJ;

Stop Freq }
156, Baaaas kHzi

CF Step!
14.1000000 kHz!

Aty Manil

Freq Offset;

2.00000000 |z

- Signal Track!
.” Ok w!

.-' L '{ Ij l\”"li ﬂ".lr‘l- julr .Ii‘ﬂﬂlﬂlylﬂ*“ ﬁﬂ,’ ﬂqlr\ 'Ilpr'l lllul“]}\]l‘l‘ﬂ"ll‘ilﬂﬂ #Mh‘rwﬂ |m|‘wl‘ E |

kHz pan 141 kHz
) Hz WWEHW z SWee i

Copyright 2000-2011 RAgilent Technologies

Plot 1576 — Channel 1 (lower ch) @ QPSK 18Mbps

% Agilent 16:46:43 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
15 B7SEBHE MHZI

Start Freq]
[ 150.080000 kHzJi

Stop Freq!
3@ el MHzi

CF Step|
2.98500000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1577 — Channel 1 (lower ch) @ QPSK 18Mbps

Addvalue Innovation Pte Ltd Page 822 of 1090
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:46:57 25 Jun 2014 R T |Fregq/Channel

Center Freq%
51 5.066000 -MHzi

Start Freq,
30.0000000 Mz,

Stop Freq}
1 BaaaHaEg FHzi

CF S‘tep?
497.0080000 MHz|
Aty e

Freq Offset;

}  0.00000000 H'

Signal Track!
0 0ff)

WWEH

File Dperatlnn Status. C:/TMPIMAGE.GIF file saved

Plot 1578 — Channel 1 (lower ch) @ QPSK 18Mbps

# Agilent 16:47:00 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
3.BERRAGHEA GHZI

Start Freql
1.00000040 Gz,

Stop Freq!
5.B00aan0e FHzi

] CF Step|
rl | 400.000000 MHz|

™ " |
P T v ¥ Ty ¥l W l oA Sk N R T ¢ \"-'n“'*‘-"""'\i*",*r"-'-fuf"'4'-:'& __.,.Ihr.‘,“ Auto Mam

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1579 — Channel 1 (lower ch) @ QPSK 18Mbps

Addvalue Innovation Pte Ltd Page 823 of 1090
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:47:04 25 Jun 2014 R T |Freq/Channel

En Atten 6 dB S Conter Freq%
F'H‘;.‘:. L I

7.000008000 GHzi

Start Freq,
500000000 GHzl

Stop Freq}
9. BEAGHAGD FHzi

CF S'tep;
b o i i 400.000008 MHz)
'r"-‘"\'rl" "‘*J'l'*"l"r"’l'l*!' l""‘"‘uahhr m%'Jm \!'Mv"rn. R Hllito Man|

T turiprtasial oy A J'l”' P’

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0 0ff)

Sweep 6,68

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1580 — Channel 1 (lower ch) @ QPSK 18Mbps

# Agilent 16:47:07 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
11.BRaERGE GHza

Start Freql
00000000 G,

Stop Freq!
130086009 FHzi

1‘» CF Step|
{ 406000000 Hz|

g Lk, M,_,M-'_.._‘_J LilAe, FORPTIPmVRT TS T Y i prtiafr-si ooyt IR IR Ma nt

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1581 — Channel 1 (lower ch) @ QPSK 18Mbps
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:47:18 25 Jun 2014 R T |Freg/Channel

En Atten 6 dB [Seeis  Conter Freq%
F'H‘;.‘:. L I

15.8000000 GHzi

Start Freq,
130000090 Ghz

Stop Freq}
17 eagHamg FHzi

CF S‘tep?
400,000800 MHz|
& Auto e

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

File Dperatlnn Status. C: /THPIHHGE GIF file saved

Plot 1582 — Channel 1 (lower ch) @ QPSK 18Mbps

# Agilent 16:47:13 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
19, BRaERGE GHza

Start Freql
170000000 GHe,

_ Stop Freq!
216008999 FHzi

A CF Step|
o 400,666000 MHz!

g ot ot AN AL el W A et e g Futo Manl

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1583 — Channel 1 (lower ch) @ QPSK 18Mbps

Addvalue Innovation Pte Ltd Page 825 of 1090
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:47:17 25 Jun 2014 R T |Freg/Channel
D B ____“Auen b ' §§@’L‘&5Fﬁ“%
: : 23. 0 GHz|
PASS LIM |

Start Freq]
21.6000080 GHzJi

_ Stop Fr_eq}
75 6008800 GHzg

: CF Step|
S 400.000800 Mz

R PR, ® TR ';.h'u-q-n.-'\h.ﬂl-'M"-H-‘a,.i'|;,-f"'""'f‘f""ﬂ.1"'.e.a.|"l"""“*"J'-W‘"\“\"L*""l

Auto Maﬁ_;

Freq..Offset%
0.00000000 Hz|
— ]
Signal Track!
0n off|

#YBH 3 MHz : 5 (661 p |

ile Operation Status. C:/THPIMAGE.GIF file saved
Plot 1584 — Channel 1 (lower ch) @ QPSK 18Mbps

Addvalue Innovation Pte Ltd Page 826 of 1090
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[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:45:02 25 Jun 2014 R T |Fregq/Channel

Center Freq%
79.5000000 kHz|

] Start Freg|
AC Coupled: el ol 9 A0ARRAEAR kHZJ;

Stop Freq }
156, Baaaas kHzi

CF Step!
14.1000000 kHz!

Aty Manil

Freq Offset;

2.00000000 |z

Signal Track!
0ff)

On

;s’,y“ \Ihl ul.u..,q.,l

1,“""‘!1‘&\ \ u"’[“f’gf”ﬁ\' h I\"‘Lﬂu"'mhhﬂ quh,uh"hl'ﬁhi‘ﬂfpﬂ JJ'YL"'i'r-‘a'r'\ W le“,, E
141 A

“HEH

Copyright 2000-2011 RAgilent Technologies

Plot 1585 — Channel 1 (lower ch) @ 16QAM 36Mbps

# Agilent 16:45:05 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
15 B7SEBHE MHZI

Start Freq]
[ 150.080000 kHzJi

Stop Freq!
3@ el MHzi

CF Step|
2.98500000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

3 F' “ hiky
¥ "' t“ Al e #“‘IIJ« ||I?' 'Whﬁ"-ﬂ\ Mtk ‘h}ﬂ it J'i),fw)lh“\ﬂl"j iy T I»l e p\\“ﬂ,!miw‘" Mhlhl Signal Track
Off

On

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1586 — Channel 1 (lower ch) @ 16QAM 36Mbps
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:45:19 25 Jun 2014 R T |Fregq/Channel

Center Freq%
51 5.066000 -MHzi

Start Freq,
30.0000000 Mz,

Stop Freq}
1 BaaaHaEg FHzi

CF S‘tep?
497.0080000 MHz|
Aty e

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

WWEH

File Dperatlnn Status. C:/TMPIMAGE.GIF file saved

Plot 1587 — Channel 1 (lower ch) @ 16QAM 36Mbps

# Agilent 16:45:22 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
3.BERRAGHEA GHZI

Start Freql
1.00000040 Gz,

Stop Freq!
5.B00aan0e FHzi

CF Step|
{ 400.000000 MHz|

ity it -’H'."-.-r LI"J »I'w'.x_.,._{'.."'~1ﬂ*|l'f"“"-a-'4'».,_u-,\'-.-'ﬁ'fm-\-'ﬂp,.,-'“ﬂ..a.r-.-|,a“1*.!.\.4'...'_‘7.,',."".,,' L\'\h'\ B.HE_U, Mang
Freq offset]
0.000enae0 Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1588 — Channel 1 (lower ch) @ 16QAM 36Mbps

Addvalue Innovation Pte Ltd Page 828 of 1090
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:45:26 25 Jun 2014 R T |Fregq/Channel

4Bm Atten 6 dB b : 20" O -.' 7 g@eﬂn@t@egrgrrg:el'lq%
PASS LI [

Start Freq,
500000000 GHzl

Stop Freq}
9. BEAGHAGD FHzi

CF Step?
- . ! : A00.00606064 Mst
L #W -M' ot -,\q-a'»,‘|\n,».-‘1,-a-.-ﬁ,-p1'l..\t,;..<,.r."|.»'q,qf.-,,J,x.‘."[‘ﬁ"H'l"‘l‘n»','n'h m—man |

BT st Wb e

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

Sweep 6,68

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1589 — Channel 1 (lower ch) @ 16QAM 36Mbps

# Agilent 16:45:29 25 Jun 2014 - R T [Freq/Channel

Center Freq%
11.BRaERGE GHz}

Start Freql
00000000 G,

Stop Freq!
130086009 FHzi

CF Step|
400.000000 MHz|

grv Wesakbertspfunie il P e by A 'P“ Mgyl i ety "‘1““ A "‘IH“.. HUtU Mant

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1590 — Channel 1 (lower ch) @ 16QAM 36Mbps
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dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

# Agilent 16:45:32 25 Jun 2014 R T |Fregq/Channel

4Bm Atten 6 dB o 1B Center Freq%
F'H&.:. L I

15.8000000 GHzi

Start Freq,
130000090 Ghz

Stop Freq}
17 eagHamg FHzi

1 CF Step?
400, BRAGEE MHz!
& Auto Man|

Oy Mu_j k.-'-»-‘-hl,;\!'—*._-"i-'?:r.'-J't""-\_J'-"‘"'.""“"'h-'nr“--*.l!.-‘J""l"""F-“q'W;'F'-L‘-'Jlu. Ay ?‘I"-'l'*h'fk " pﬂ..f-'-ww" “r,_.,;Ju.“u\'l».l..l,._tl\,l;'h.'l.,.ﬂl'¢ h

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0 0ff)

File Dperatlnn Status. C: /THPIHHGE GIF file saved

Plot 1591 — Channel 1 (lower ch) @ 16QAM 36Mbps

# Agilent 16:45:35 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
19, BRaERGE GHza

Start Freql
170000000 GHe,

_ Stop Freq!
216008999 FHzi

1 CF Step|
4a0.000000 MHz|
{ Hito Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1592 — Channel 1 (lower ch) @ 16QAM 36Mbps
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dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:45:39 25 Jun 2014 R T |Freg/Channel

|
) dBn___shten 6 23 o0 Go
PASS LIM —_—

Start Freq]
21.6000080 GHzJi

_ Stop Fr_eq}
75 6008800 GHzg

CF Step|
| 400006600 MHz
FAuito M’aﬁ_;

Freq..Offset%
0.00000000 Hz|
— ]
Signal Track!
h il

ile Operation Status. C:/THPIMAGE.GIF file saved
Plot 1593 — Channel 1 (lower ch) @ 16QAM 36Mbps
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PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:40:56 25 Jun 2014 R T |Freq/Channel

Center Freq%
79.5000000 kHz|

] Start Freg|
AC Coupled: el ol 9 A0ARRAEAR kHZJ;

Stop Freq }
156, Baaaas kHzi

CF Step!
14.1000000 kHz!

Aty Manil

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

“HEH

Copyright 2000-2011 RAgilent Technologies

Plot 1594 — Channel 1 (lower ch) @ 64QAM 54Mbps

# Agilent 16:40:59 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
15 B7SEBHE MHZI

Start Freq]
[ 150.080000 kHzJi

Stop Freq!
3@ el MHzi

CF Step|
2.98500000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1595 — Channel 1 (lower ch) @ 64QAM 54Mbps
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:41:13 25 Jun 2014 R T |Fregq/Channel

Center Freq%
51 5.066000 -MHzi

Start Freq,
30.0000000 Mz,

Stop Freq}
1 BaaaHaEg FHzi

CF S‘tep?
497.0080000 MHz|
Aty e

Freq Offset;

2.00000000 |z

eheifyeh ,.J,‘ LAt .H Jo i "htﬁ'J‘n-»)r‘ﬁ'l"'H'-.g-'?.‘..'\."f""-'u“'l‘rr’tf-‘-'”ih"'1' -J.»\.-.JL\-J.-'H.\L.‘I-\W

Signal Track!
0 0ff)

WWEH

File Dperatlnn Status. C:/TMPIMAGE.GIF file saved

Plot 1596 — Channel 1 (lower ch) @ 64QAM 54Mbps

# Agilent 16:41:16 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
3.BERRAGHEA GHZI

Start Freql
1.00000040 Gz,

Stop Freq!
5.B00aan0e FHzi

CF Step|
400.000000 MHz|

M A AP b, |I ol Auto Man|

i

LTI Y, e

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1597 — Channel 1 (lower ch) @ 64QAM 54Mbps
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:41:19 25 Jun 2014 R T |Freq/Channel

4Bm Atten 6 dB G 7 Center Freq%
F'H‘;.:. L I

7.000008000 GHzi

Start Freq,
500000000 GHzl

Stop Freq}
9. BEAGHAGD FHzi

CF Step|
i e i 400, BRAGEE MHE;
T y..tl;,.\h.;-..,l'l\. ATe nﬂm‘.,.-.hl,l,phhu‘d h“w, ql,,ﬁmﬁ“rlfl,lm Y Atito e

1

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

Sweep 6,68

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1598 — Channel 1 (lower ch) @ 64QAM 54Mbps

# Agient 16:41:23 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
11.BRaERGE GHza

Start Freql
00000000 G,

Stop Freq!
130086009 FHzi

? CF Step|
3 408000000 Vi

orv [ L M T ,I Il_-t'..l. ettt gl W .'u.rJﬁ".-'-f'i.rﬁ"“-“u"‘“'ll"Jl st '"'*"‘..‘""""'rl""'r"' "'J‘*'L"""""“P”' H uto M a ﬂt

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1599 — Channel 1 (lower ch) @ 64QAM 54Mbps

Addvalue Innovation Pte Ltd Page 834 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]
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dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:41:26 25 Jun 2014 R T |Freq/Channel

B ien 6:dB b 95 dB Ctaeﬂn@t@%];a Frciq%
PASS LIV i

Start Freq,
130000090 Ghz

Stop Freq}
17 eagHamg FHzi

1 CF Step?
400060668 Mst
Auty e

Tark Aoad TI T = P e | ] I |
0y W 1.-","‘!"'*"\1‘—"“‘“" Y L .|l\.u.,k.'p,¢,.,-,zfi."-.,h-..._rw-.-.q}.-'ﬁ"q"""""\'ﬂ»;\-'-,rlnmfm“

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

File Dperatlnn Status. C: /THPIHHGE GIF file saved

Plot 1600 — Channel 1 (lower ch) @ 64QAM 54Mbps

# Agilent 16:41:29 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
19, BRaERGE GHza

Start Freql
170000000 GHe,

_ Stop Freq!
216008999 FHzi

1 CF Step|
4a0.000000 MHz|
§ Huto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1601 — Channel 1 (lower ch) @ 64QAM 54Mbps
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dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:41:32 25 Jun 2014 R T |Freg/Channel

Center Freq%
23.8000000 GHz

3 dBm

PRSS LIMLT

Start Freq]
21.6000080 GHzJi

_ Stop Fr_eq}
75 6008800 GHzg

}E CF Step|
%~ ST R T T s ey eeomentt || 400, GOBBAE MHz
mfobageiiPiohia, tghienb gyt Phdtacttne, A g Ao g Pl it Hutu le-aln;

Freq..Offset%
0.00000000 Hz|
— ]
Signal Track!
h il

ile Operation Status. C:/THPIMAGE.GIF file saved
Plot 1602 — Channel 1 (lower ch) @ 64QAM 54Mbps
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:55:41 25 Jun 2014 R T |Fregq/Channel
Mikrl 10.175

Center Freq%
79.5000000 kHz|

] Start Freg|
AC Coupled: el ol 9 A0ARRAEAR kHZJ;

Stop Freq }
156, Baaaas kHzi

CF Step!
14.1000000 kHz!

Aty Manil

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

Copyright 2000-2011 RAgilent Technologies

Plot 1603 — Channel 6 (middle ch) @ BPSK 9Mbps

% Agilent 16:55:45 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
15 B7SEBHE MHZI

Start Freq]
[ 150.080000 kHzJi

Stop Freq!
3@ el MHzi

CF Step|
2.98500000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1604 — Channel 6 (middle ch) @ BPSK 9Mbps
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:55:59 25 Jun 2014 R T |Fregq/Channel
M Conter Freq

e 515000000 iz

* “—';
Start Freq|
30.0000000 Wiz

Stop Freq}
1 BaaaHaEg FHzi

CF S‘tep?
497.0080000 MHz|
Aty e

Freq Offset;

2.00000000 |z

|—'|-‘| Lot L- bty el Ao AT S Mt A b .n,'\'n, A, |‘Luuu,,' i

Signal Track!
0 0ff)

WWEH

File Dperatlnn Status. C:/TMPIMAGE.GIF file saved

Plot 1605 — Channel 6 (middle ch) @ BPSK 9Mbps

# Agilent 16:56:02 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
3.BERRAGHEA GHZI

Start Freql
1.00000040 Gz,

Stop Freq!
5.B00aan0e FHzi

CF Step|
400.000000 MHz|

|
Auto Man|

[T T TS 'Jv e Mifrdens i gt

h
oottt e s

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1606 — Channel 6 (middle ch) @ BPSK 9Mbps
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:56:05 25 Jun 2014 R T |Fregq/Channel

En i 6B fVwie  Conter Freq%
F'H‘;u‘:. L I

7.000008000 GHzi

Start Freq,
500000000 GHzl

Stop Freq}
9. BEAGHAGD FHzi

] CF Step?
5 | . - 400,606008 MHz!

i , A
e AT A ey \”'i' » ‘FHN ' h'"m"‘"""wh" 5 "“"‘"llr"'J""' et “”li"ﬂh\"\lﬂ —.Hutn Man_;

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0ff)

On

Sweep 6,68

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1607 — Channel 6 (middle ch) @ BPSK 9Mbps

# Agilent 16:56:09 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
11.BRaERGE GHza

Start Freql
00000000 G,

Stop Freq!
130086009 FHzi

CF Step|
. f 400.000000 MHz|
Y iAo, g bl A rl"r"'i". Arotond Al sntbbe b b MW Hutu Mant
Freq Uffset’
0.000enae0 Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1608 — Channel 6 (middle ch) @ BPSK 9Mbps
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:56:12 25 Jun 2014 R T |Fregq/Channel

4Bm Atten 6 dB b ' , Center Freq%
F'H&.:. L I

15.8000000 GHzi

Start Freq,
130000090 Ghz

Stop Freq}
17.BO5E050 FHzi
" CF Step?
& ! ! . : i | 400.668806 MHz!
gl Futo Man

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

File Dperatlnn Status. C: /THPIHHGE GIF file saved

Plot 1609 — Channel 6 (middle ch) @ BPSK 9Mbps

# Agilent 16:56:15 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
19, BRaERGE GHza

Start Freql
170000000 GHe,

_ Stop Freq!
216008999 FHzi

CF Step|

PR e e e R T s P S o F;L‘-:E e e
Freq Uffset’
000060006 Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1610 — Channel 6 (middle ch) @ BPSK 9Mbps
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dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:56:18 25 Jun 2014 R T |Freg/Channel

Center Freq%
23.8000000 GHz

3 dBm

PRSS LIMLT

Start Freq]
21.6000080 GHzJi

_ Stop Fr_eq}
75 6008800 GHzg

1 CF Stepg
; 'IH-:-"I*'-"r'i.‘.L-"'-*h!’:P{.'ll‘i\"‘?"""‘""'LI\.:*'IJﬂd.-‘l."Jl-.'"'-n'f1'r".-""l‘i“f":‘l'll".'ﬂ“#'lrI."fn.".rWll.l\'.»l'J1.I\.;jf*‘.‘|"i".I‘l'1.Liv-‘K‘I‘\“"“U-‘I"ﬂn*'ﬂ'[“l"l‘“'ﬁ Ht%gag@@g@ I‘r':ldl'alﬁ;

Freq..Offset%
0.00000000 Hz|
— ]
Signal Track!
0n off|

#YBH 3 MHz : 5 (661 p |

ile Operation Status. C:/THPIMAGE.GIF file saved
Plot 1611 — Channel 6 (middle ch) @ BPSK 9Mbps
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:56:46 25 Jun 2014 R T |Fregq/Channel
Mk ] 0,645 |;

WE Chea Center Freq%

795600000 kHz|

] Start Freg|
AC Coupled: el ol 9 A0ARRAEAR kHZJ;

Stop Freq }
156, Baaaas kHzi

CF Step!
14.1000000 kHz!

Aty Manil

Freq Offset;

2.00000000 |z

Signal Track!
0ff)

On

f f 1!'». w rl:w lJ”' 1) JL\"’ 4 "'fh l‘a ! IIMJ lf‘r,rh'\l.‘ ‘"'Ilu h"“’l‘ Nﬂ [ﬂ1! “w hiJ'fJ'Lpr"fLr *'”H‘h"llﬂ i ‘
kHz

1 Hz WWEHW

Copyright 2000-2011 RAgilent Technologies

Plot 1612 — Channel 6 (middle ch) @ QPSK 18Mbps

# Agilent 16:56:50 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
15 B7SEBHE MHZI

Start Freq]
[ 150.080000 kHzJi

Stop Freq!
3@ el MHzi

CF Step|
2.98500000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1613 — Channel 6 (middle ch) @ QPSK 18Mbps
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:57:04 25 Jun 2014 R T |Fregq/Channel

Center Freq%
51 5.066000 -MHzi

Start Freq,
30.0000000 Mz,

Stop Freq}
1 BaaaHaEg FHzi

CF S‘tep?
497.0080000 MHz|
Aty e

Freq Offset;

2.00000000 |z

ARk Y| ik i ,'M-r-.,. Adv S J\ SN .-J-K;hﬂa._ik'ulk'-.-;l\k» o L A Q’.‘.Uf-u.- L .-J.q.f-f,,l"-.f;- W, J‘r\ b

Signal Track!
0 0ff)

WWEH

File Dperatlnn Status. C:/TMPIMAGE.GIF file saved

Plot 1614 — Channel 6 (middle ch) @ QPSK 18Mbps

# Agilent 16:57:07 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
3.BERRAGHEA GHZI

Start Freql
1.00000040 Gz,

Stop Freq!
5.B00aan0e FHzi

CF Step|
400.000000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1615 — Channel 6 (middle ch) @ QPSK 18Mbps
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dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:57:18 25 Jun 2014 R T |Fregq/Channel

En Atten 6 dB ESGIE  Conter Freq%
F'H‘;.‘:. L I

7.000008000 GHzi

Start Freq,
500000000 GHzl

Stop Freq}
9. BEAGHAGD FHzi

_ CF Step?
i - b 400.000008 MHz)
bp.iﬂn1.|--~*““w'\‘ "‘i\‘\ul"J,.H}WHT g _w,l,..hlﬁ. M:Lr Al Atito e

w_-i,'ru.l.i'.-'-‘n_k:'ir.-,. i m,i‘fmkq m«“h

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0 0ff)

Sweep 6,68

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1616 — Channel 6 (middle ch) @ QPSK 18Mbps

# Agilent 16:57:13 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
11.BRaERGE GHza

Start Freql
00000000 G,

Stop Freq!
130086009 FHzi

: CF Step|
5 400,000000 MHz!

By gl mabfnsa® vy -\"\.HL\\-.- st R b b il Ay A e H uto Man! ]

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1617 — Channel 6 (middle ch) @ QPSK 18Mbps
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dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:57:16 25 Jun 2014 R T |Fregq/Channel

4Bm Atten 6 dB b 68.74 dB Center Freq%
F'H&.:. L I

15.8000000 GHzi

Start Freq,
130000090 Ghz

Stop Freq}
17 eagHamg FHzi

CF Step?

aflv r-'-'-i-p"-x."'r‘r'-‘-,-‘."“"'\"'-ﬂ.f“*J--.'\}.-r";""'"-""ll;'-T‘w'l",tf'-u'rt-#"l,-*“'*‘;'p'-.._r,ha\u,_,-ﬂ.u;I_\f,-lp,i.-.!a\"|(.‘».d._..{\-,ﬁ'r"-.,.'ka'l'l.#,1- bW Vi '“"‘ﬂ\ F;EEE 38009 I}:Idl;lﬁ:

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0ff)

On

File Dperatlnn Status. C: /THPIHHGE GIF file saved

Plot 1618 — Channel 6 (middle ch) @ QPSK 18Mbps

# Agient 16:57:20 25 Jun 2014 . R T [Freq/Channel

Center Freq%
19, BRaERGE GHz}

Start Freql
170000000 GHe,

_ Stop Freq!
216008999 FHzi

0 dae, %@C@F%Ship;

GV B o Mt ns gl il byt b Futo M Eﬁ
Freq Offse tJ
0.0oBe00Es Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1619 — Channel 6 (middle ch) @ QPSK 18Mbps
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dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:57:23 25 Jun 2014 R T |Freg/Channel

Center Freq%
23.8000000 GHz

3 dBm

PRSS LIMLT

Start Freq]
21.6000080 GHzJi

_ Stop Fr_eq}
75 6008800 GHzg

= CF Stepg
,-__-'..,rr_Ln,f__‘p,_;_;;.,.,_;.-’m,-. _;‘4..h.!',urp-:.'u-»i.‘.-‘r-,-‘f..z-"'-J),\,,I,u\n'-‘-"'.«"-\‘ﬁur..u.t,_a. w‘-‘.'.-e‘-.n-.'n-v:-.-1.'-“‘r-'“lt-.‘..iv,\,J~‘"“"‘:'-"*‘.‘."I'JI'-.'P" i ﬁ BoBBGY le-alﬁ—;
|

Freq...Offset;
0.00000000 Hz|
— ]
Signal Track!
h il

ile Operation Status. C:/THPIMAGE.GIF file saved
Plot 1620 — Channel 6 (middle ch) @ QPSK 18Mbps
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Satellite Terminal, iSavi [ Model : SH-100 ]
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dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:57:47 25 Jun 2014 R T |Freg/Channel

Center Freq%
79.5000000 kHz|

] Start Freg|
AC Coupled: el ol 9 A0ARRAEAR kHZJ;

Stop Freq }
156, Baaaas kHzi

CF Step!
14.1000000 kHz!

Aty Manil

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0ff)

On
2 ks It - . ;
r| y ll'!'qL i.ﬂ r'l'\“ 1\!1 M JIT Ilrrqr'w"“’lwH[ﬂllirﬁlﬂliw b rH W‘[WW"’I,{]IM ufl . .-H}wlll |l'!di' _‘iwl ﬁ‘“ |"| |||

kHz

W Ilbll [ i Hz

Copyright 2000-2011 RAgilent Technologies

Plot 1621 — Channel 6 (middle ch) @ 16QAM 36Mbps

# Agilent 16:57:50 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
15 B7SEBHE MHZI

Start Freq]
[ 150.080000 kHzJi

Stop Freq!
3@ el MHzi

CF Step|
2.98500000 MHz|
Huto Man|

Freq Uffset’
s - - i [ i i i | g.ubenees Hz

L8

i\ ke -«'UI'P»,‘ i Jﬁ\Ir-'-‘-,-'J-..Ilp;'ﬂ'-.‘,i'N‘"fF'-,lJ,'J«'\-."|.J|\q'|'i,’.r..1|r'~"'f‘.“|\.r.\h,H*}'||l-‘f‘fh‘ﬂih,li.llﬂﬁﬁﬁulil-ﬁ Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1622 — Channel 6 (middle ch) @ 16QAM 36Mbps

Addvalue Innovation Pte Ltd Page 847 of 1090
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dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:58:04 25 Jun 2014 R T |Fregq/Channel

Center Freq%
51 5.066000 -MHzi

Start Freq,
30.0000000 Mz,

Stop Freq}
1 BaaaHaEg FHzi

CF S‘tep?
497.0080000 MHz|
Aty e

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

WWEH

File Dperatlnn Status. C:/TMPIMAGE.GIF file saved

Plot 1623 — Channel 6 (middle ch) @ 16QAM 36Mbps

# Agilent 16:58:07 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
3.BERRAGHEA GHZI

Start Freql
1.00000040 Gz,

Stop Freq!
5.B00aan0e FHzi

1 1 |
‘ T CF Step|
i A40.006000 Y1z
AR IR (e J.I I-..l__.,_| L‘d-rlh e P Pt ‘,Hj.;_ WA ncli e H uto Ma ﬂt

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1624 — Channel 6 (middle ch) @ 16QAM 36Mbps
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dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:58:18 25 Jun 2014 R T |Freq/Channel

Bm Atten 6 dB g Center Freq%
F'H‘;.:. L I

7.000008000 GHzi

Start Freq,
500000000 GHzl

Stop Freq}
9. BEAGHAGD FHzi

CF Step!
% : 400,000800 MHz|

Wi
PP STy T }.h‘-.,l,rll__‘wl1_“_v_\.'.,._;I}Jﬁﬂ"r‘"'-«—ﬂ'ﬁi 'P'r'"-‘n-‘fJ{** h'\r\'\?-" 'f#fm‘.‘m“\ﬂ._n,r;"u?‘N"Wp-.\uj Auto Manl
¢ttt i Sl e L MO o ek il bl | —

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0 0ff)

Sweep 6,68

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1625 — Channel 6 (middle ch) @ 16QAM 36Mbps

# Agilent 16:58:13 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
11.BRaERGE GHza

Start Freql
00000000 G,

Stop Freq!
130086009 FHzi

_ CF Step|
$ 400.000000 MHz|

gl NPT RSTI ATE | sttt it kg ety oA IR TR r“lant

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1626 — Channel 6 (middle ch) @ 16QAM 36Mbps
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dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:58:18 25 Jun 2014 R T |Freq/Channel

4Bm Atten 6 dB o 5 ; , Center Freq%
F'H&.:. L I

15.8000000 GHzi

Start Freq,
130000090 Ghz

Stop Freq}
17 eagHamg FHzi

1 CF Step?
400.099600 MHz)

'|l"|\+“n il fAuty Man!

Ls;_z":!'u' Y 'r-1'-'f-1"|'-,J,l.-.jﬁ..;\)“-,!ﬂfﬂf".a, .‘1r.-1‘qd'J'-‘JJLl.,w'“*ﬂ,l'nn."uﬂﬁ"f{chll-\l

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0ff)

On

File Dperatlnn Status. C: /THPIHHGE GIF file saved

Plot 1627 — Channel 6 (middle ch) @ 16QAM 36Mbps

# Agilent 16:58:20 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
19, BRaERGE GHza

Start Freql
170000000 GHe,

_ Stop Freq!
216008999 FHzi

1 CF Step|
400,000000 MHz!

v ;
GHY b s g Yl ooy 'w'uﬂf'f"i“"'r,r.'.,.f“-'q'-.n'y_-,.p’.«*"—-J,-"n]-,q"l,"‘*'-'u'.l. e TR U | HU ta Manl

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1628 — Channel 6 (middle ch) @ 16QAM 36Mbps

Addvalue Innovation Pte Ltd Page 850 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:58:23 25 Jun 2014 R T |Freg/Channel

|
) dBn___shten 6 23 o0 Go
PASS LIM —_—

Start Freq]
21.6000080 GHzJi

_ Stop Fr_eq}
75 6008800 GHzg

1 CF Step|
400.006600 MHz!
Aty M’aﬁ_;

, p":.l-\,aa-'--'r;h._.,!.-.-',-".-.'-»—-'»,,_-.-ir'-".l;.uJI'-'-lfl.-'w,l;.,r".'-""-.n,'l-,\-.,m""l"'\'-’i‘l'\'n-\-ﬂ»-I'-.-.,f;""'l""'ﬂ'h\l.}.,-.-i"'-""i"f“'l-"l"\'-;--‘f"-"I"'""‘~"“H'"f“"l* G

Freq..Offset%
0.00000000 Hz|
— ]
Signal Track!
0n off|

#YBH 3 MHz : 5 (661 p |

ile Operation Status. C:/THPIMAGE.GIF file saved
Plot 1629 — Channel 6 (middle ch) @ 16QAM 36Mbps

Addvalue Innovation Pte Ltd Page 851 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:58:51 25 Jun 2014 R T |Fregq/Channel

?genterﬁgrﬁq%
9.50000 2t
F'ﬂa-.:. LT ]
] Start Freg|
AC Coupled: el ol 9 A0ARRAEAR kHZJ;

Stop Freq }
156, Baaaas kHzi

CF Step!
14.1000000 kHz!

Aty Manil

Freq Offset;

2.00000000 |z

Signal Track!
on 0ff)

iid H,t.l' i' “f""“% ik L

[} ki ""hfﬁwrﬁ"’1l.!q"'hr1"'5i1,.I|-‘*}»Jr"I"J‘(f"*{.l|‘||l‘yf'u"‘~."“’ﬂ.

“HEH

Copyright 2000-2011 RAgilent Technologies

Plot 1630 — Channel 6 (middle ch) @ 64QAM 54Mbps

# Agilent 16:58:54 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
15 B7SEBHE MHZI

Start Freq]
[ 150.080000 kHzJi

Stop Freq!
3@ el MHzi

CF Step|
2.98500000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1631 — Channel 6 (middle ch) @ 64QAM 54Mbps

Addvalue Innovation Pte Ltd Page 852 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:59:08 25 Jun 2014 R T |Fregq/Channel
M Conter Freq

e 515000000 iz

* “—';
Start Freq|
30.0000000 Wiz

Stop Freq}
1 BaaaHaEg FHzi

CF S‘tep?
497.0080000 MHz|
Aty e

Freq Offset;

2.00000000 |z

AAk ..J. ot F R Ry -“wu.mw,w.«n'd TR ‘1M~ N, T

Signal Track!
0 0ff)

WWEH

File Dperatlnn Status. C:/TMPIMAGE.GIF file saved

Plot 1632 — Channel 6 (middle ch) @ 64QAM 54Mbps

# Agilent 16:59:12 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
3.BERRAGHEA GHZI

Start Freql
1.00000040 Gz,

Stop Freq!
5.B00aan0e FHzi

CF Step|
400.000000 MHz|
Huto Man|

S|
| T
L]
Ve ekt
Lt ‘|'-.l‘r-l‘i_l'{r!‘.’.|",ﬁ]_,)”_llu_-._rr nﬁ._."" "-,Ir‘J L, ] vy R ul.me\\‘w.m"-w'._'ﬂ-,- itk )'I‘l\,|'ﬂ“".'i||'|'j'1'h#'nr“"p' |

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1633 — Channel 6 (middle ch) @ 64QAM 54Mbps

Addvalue Innovation Pte Ltd Page 853 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:59:15 25 Jun 2014 R T |Fregq/Channel

4Bm Atten 6 dB i 7 , Center Freq%
F'H&.:. L I

7.000008000 GHzi

Start Freq,
500000000 GHzl

Stop Freq}
9. BEAGHAGD FHzi

CF S‘tep?
400,000800 MHz|
W Auto e

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

Sweep 6,68

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1634 — Channel 6 (middle ch) @ 64QAM 54Mbps

# Agient 16:59:18 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
11.BRaERGE GHza

Start Freql
00000000 G,

Stop Freq!
130086009 FHzi

CF Step|
400.000000 MHz|

(PRI ey T ST b o A AT A e i, i, L T Huto Man[
T V d

Freq Uffset’
g.ubenees Hz

Signal Track
0ff!

On

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1635 — Channel 6 (middle ch) @ 64QAM 54Mbps

Addvalue Innovation Pte Ltd Page 854 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:59:21 25 Jun 2014 R T |Fregq/Channel

s s T conterrreq
PRSS LTH [oteeRRscty

Start Freq,
130000090 Ghz

Stop Freq}
17 eagHamg FHzi

CF S‘tep?
400,000800 MHz|
Auty e

e "».J',\ Ju_.',.\_l,-‘w,,['y,r‘,r.m,,.rl.@_.‘,;_ *‘r&.-;,-,"h\.»,\.va,uu.ﬂ"'ulﬂ r"'""'“‘uﬁ'v;r‘“‘l'»hj"' )

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

File Dperatlnn Status. C: /THPIHHGE GIF file saved

Plot 1636 — Channel 6 (middle ch) @ 64QAM 54Mbps

# Agilent 16:59:25 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
19, BRaERGE GHza

Start Freql
170000000 GHe,

_ Stop Freq!
216008999 FHzi

CF Step|
4a0.000000 MHz|
il Futo Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1637 — Channel 6 (middle ch) @ 64QAM 54Mbps

Addvalue Innovation Pte Ltd Page 855 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 16:59:28 25 Jun 2014 R T |Freg/Channel

Center Freq%
23.8000000 GHz

3 dBm

PRSS LIMLT

Start Freq]
21.6000080 GHzJi

_ Stop Fr_eq}
75 6008800 GHzg

L CF Step|
SO 106.606509 MHz|

P ol it PRSI T Sy TP v N T R LY MY LR
P PRI e e TR rL W T e IR TR S Y PR NN =
ik T b i Huto Man|

Freq..Offset%
0.00000000 Hz|
— ]
Signal Track!
0n off|

#YBH 3 MHz : 5 (661 p |

ile Operation Status. C:/THPIMAGE.GIF file saved
Plot 1638 — Channel 6 (middle ch) @ 64QAM 54Mbps

Addvalue Innovation Pte Ltd Page 856 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 17:04:33 25 Jun 2014 R T |Freg/Channel
Mikrl 10.41¢

Center Freq%
79.5000000 kHz|

] Start Freg|
AC Coupled: el ol 9 A0ARRAEAR kHZJ;

Stop Freq }
156, Baaaas kHzi

CF Step!
14.1000000 kHz!

Aty Manil

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0ff)

On

T L
b '-'I L FF '|1 i .lj i
e | | o -.11_41"1.Hv ‘

Copyright 2000-2011 RAgilent Technologies

Plot 1639 — Channel 11 (upper ch) @ BPSK 9Mbps

# Agilent 17:04:37 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
15 B7SEBHE MHZI

Start Freq]
[ 150.080000 kHzJi

Stop Freq!
3@ el MHzi

CF Step|
2.98500000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1640 — Channel 11 (upper ch) @ BPSK 9Mbps

Addvalue Innovation Pte Ltd Page 857 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 17:04:50 25 Jun 2014 R T |Fregq/Channel

Center Freq%
51 5.066000 -MHzi

Start Freq,
30.0000000 Mz,

Stop Freq}
1 BaaaHaEg FHzi

CF S‘tep?
497.0080000 MHz|
Aty e

Freq Offset;

2.00000000 |z

".ﬂ.@'\»w',“q<-*=,~w'r'.l. TP TI e E YE R Y e TR M~ it oot '4\0.\,»1-\.-\'.,..;\

Signal Track!
0 0ff)

WWEH

File Dperatlnn Status. C:/TMPIMAGE.GIF file saved

Plot 1641 — Channel 11 (upper ch) @ BPSK 9Mbps

# Agilent 17:04:53 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
3.BERRAGHEA GHZI

Start Freql
1.00000040 Gz,

Stop Freq!
5.B00aan0e FHzi

CF Step|
400,000000 MHz!

[[Jee -‘-".J.""L.n""”"‘*“"'t il -,~m’---r-'e,-‘.}'-_.f‘ihr.-.'f., .,f,.&,r,-._hlr H to Ma nt
Freq Offse tJ
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1642 — Channel 11 (upper ch) @ BPSK 9Mbps

Addvalue Innovation Pte Ltd Page 858 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 17:04:56 25 Jun 2014 R T |Fregq/Channel

4Bm Atten 6 dB i 1B Center Freq%
F'H&.:. L I

7.000008000 GHzi

Start Freq,
500000000 GHzl

Stop Freq}
9. BEAGHAGD FHzi

CF Step?
. ! ! T 406 BEEGEEEH MHE:
.ai-i'.-v_.-_.l:\.u"-_rr'—.-w.-.dJ‘-a-a,»ku«fﬁ'-ﬁr"#""ll"'W\IM_'"?*"'-*i"?*'l“‘r-.-'J"W "Hf"‘r“'l«\"ﬂ"']ﬂ’" e “r”f"' i me—Mar:l |

11

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0 0ff)

Sweep 6,68

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1643 — Channel 11 (upper ch) @ BPSK 9Mbps

# Agilent 17:05:00 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
11.BRaERGE GHza

Start Freql
00000000 G,

Stop Freq!
130086009 FHzi

: CF Step|
400,000000 MHz!

R PO At lbodhom it gt g e o et PR SR Fluto Ma ”¢

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1644 — Channel 11 (upper ch) @ BPSK 9Mbps

Addvalue Innovation Pte Ltd Page 859 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 17:05:03 25 Jun 2014 R T |Fregq/Channel

En Atten 6 dB L . Ctaeﬂn@t@%];a Frciq%
PASS LIV IS0 ey

Start Freq,
130000090 Ghz

Stop Freq}
17 eagHamg FHzi

1 CF Step?
400060668 Mst
Auty e

a0y WP b A o A A, Aty o b, .,.,rr,w..kﬁh,.“ﬂI",.,h'a,a'q-,a-..,,.,H.F_h,\,.,‘_“.,ﬂ', J

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

File Dperatlnn Status. C: /THPIHHGE GIF file saved

Plot 1645 — Channel 11 (upper ch) @ BPSK 9Mbps

# Agilent 17:05:06 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
19, BRaERGE GHza

Start Freql
170000000 GHe,

_ Stop Freq!
216008999 FHzi

g CF Step|
> 400,666000 MHz!

GAV gl '..F,'\."L"'v"n.-"*'n-.D-"‘i-'NF'-1._4. l..'hﬁL-*‘.lfL“k. bAoA Mt PV i e gl HU to Manl

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1646 — Channel 11 (upper ch) @ BPSK 9Mbps

Addvalue Innovation Pte Ltd Page 860 of 1090
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 17:05:18 25 Jun 2014 R T |Freg/Channel

|
) dBn___shten 6 23 o0 Go
PASS LIM —_—

Start Freq]
21.6000080 GHzJi

_ Stop Fr_eq}
75 6008800 GHzg

L CF Step|

p b e -":\'*'\H ,J-"ﬂ'—.‘l.,h, ;.i"-‘“.!."Jv*:-"F;.,J,..?l:.\q'.'t-;'p\iu,rlww.ﬂllLJ&'-'J\‘i'n' 'i.-'-.j"u,l.w‘\"f"r‘-""” A

400.006600 MHz!
FAuito M’aﬁ_;

Freq..Offset%
0.00000000 Hz|
— ]
Signal Track!
0n off|

#YBH 3 MHz : 5 (661 p |

ile Operation Status. C:/THPIMAGE.GIF file saved
Plot 1647 — Channel 11 (upper ch) @ BPSK 9Mbps

Addvalue Innovation Pte Ltd Page 861 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 17:05:33 25 Jun 2014 R T |Freg/Channel

Center Freq%
79.5000000 kHz|

] Start Freg|
AC Coupled: el ol 9 A0ARRAEAR kHZJ;

Stop Freq }
156, Baaaas kHzi

CF Step!
14.1000000 kHz!

Aty Manil

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
;!{Ii" rﬁ.!‘ 1 I , 0 EE
i R T T O il ‘

kHz

WWEH

Copyright 2000-2011 RAgilent Technologies

Plot 1648 — Channel 11 (upper ch) @ QPSK 18Mbps

# Agilent 17:05:37 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
15 B7SEBHE MHZI

Start Freq]
[ 150.080000 kHzJi

Stop Freq!
3@ el MHzi

CF Step|
2.98500000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1649 — Channel 11 (upper ch) @ QPSK 18Mbps

Addvalue Innovation Pte Ltd Page 862 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 17:05:51 25 Jun 2014 R T |Fregq/Channel

Center Freq%
51 5.066000 -MHzi

Start Freq,
30.0000000 Mz,

Stop Freq}
1 BaaaHaEg FHzi

CF S‘tep?
497.0080000 MHz|
Aty e

Freq Offset;

2.00000000 |z

el I'JPW, .'»'*f.n,‘rN‘.rl iy ‘H'I" s rfr‘#f e '1"“‘-*\4 e --Hu i i“'kh’ v" e Y Ln‘mlql i

Signal Track!
0 0ff)

WWEH

File Dperatlnn Status. C:/TMPIMAGE.GIF file saved

Plot 1650 — Channel 11 (upper ch) @ QPSK 18Mbps

# Agilent 17:05:54 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
3.BERRAGHEA GHZI

Start Freql
1.00000040 Gz,

Stop Freq!
5.B00aan0e FHzi

CF Step|
400.000000 MHz|

ed bk J 1
L*’m"ﬁ'-r-:.! Aot e s & b “‘. l AP gty Wl el ,I}.,I_fr-‘\'llsw,.ﬂ.‘,.ﬁ ',,",'a_-,_-fllnl.",.‘ " Jl " B_lJ,_t_U_ Man;

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1651 — Channel 11 (upper ch) @ QPSK 18Mbps

Addvalue Innovation Pte Ltd Page 863 of 1090
Satellite Terminal, iSavi [ Model : SH-100 ]
[ FCC ID : QO4-ISAVISH100 ]



Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 17:05:58 25 Jun 2014 R T |Fregq/Channel

4Bm Atten 6 dB Lt ::", Center Freq%
F'H‘;.:. L I

7.000008000 GHzi

Start Freq,
500000000 GHzl

Stop Freq}
9. BEAGHAGD FHzi

CF Step|
Mo t‘,r.-.1;1,%\\,.'..""*1'1"||'L‘f\l."i'\|'ha’~.'v'|'ﬂ"'1‘\,.'I'*"'hy\v'...I..”h'lh'jn'.l_.'n’w!".n'n-l""tf'.ur m Man-

-.';'»..rf"r’ha"l‘\w Pyl d

1 4

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

Sweep 6,68

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1652 — Channel 11 (upper ch) @ QPSK 18Mbps

# Agilent 17:06:00 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
11.BRaERGE GHza

Start Freql
00000000 G,

Stop Freq!
130086009 FHzi

} CF Step|
400,000000 MHz!

oot kbl R bt Asaedpageni e iyt oy L aale H to Man| d

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1653 — Channel 11 (upper ch) @ QPSK 18Mbps

Addvalue Innovation Pte Ltd Page 864 of 1090
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 17:06:08 25 Jun 2014 R T |Freq/Channel

En Atten 6 dB fEnere  Conter Freq%
F'H‘;.‘:. L I

11.8006000 GHzi

Start Freq,
30000000 GHz)

Stop Freq}
13 aaaHa6g FHzi

CF Step!
400.608080 MHz!

ol Y ;1..,1..tfﬁ~.*ﬂ"m'--'f-r+'l-1~#* m,'!-"wm'm“r "‘?"‘rk‘ '-r'"“"*"‘-h'}\'" s | Futo Man|

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0ff)

On

Sweep 6,68

File Dperatlnn Status. C: /THPIHHGE GIF file saved

Plot 1654 — Channel 11 (upper ch) @ QPSK 18Mbps

# Agilent 17:06:07 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
19, BRaERGE GHza

Start Freql
170000000 GHe,

_ Stop Freq!
216008999 FHzi

1 CF Step|
e 400.000000 MHz|

ottt gt n‘J«,.w,-_.u._z_rq_.l.'n,_.,u.l’i_yhda-.l-\'mr ..... o Wiy iy L QLTI TR, | Flu to Mar!

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1655 — Channel 11 (upper ch) @ QPSK 18Mbps
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Test Report No. 7191086396-EEC14/04

dated 03 Jul 2014 @

PSB Singapore

RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 17:06:18 25 Jun 2014 R T |Freg/Channel

Center Freq%
23.8000000 GHz

3 dBm

PRSS LIMLT

Start Freq]
21.6000080 GHzJi

_ Stop Fr_eq}
75 6008800 GHzg

CF Step|
ERd 4010 009000 MHz|

T p T R i Ay ! g ,.r,..; g "ﬂll'k\&'-""".-"‘n' h’uﬂ}‘ﬂ'ﬁ" Atito Wan E

Freq..Offset%
0.00000000 Hz|
— ]
Signal Track!
0n off|

#YBH 3 MHz : 5 (661 p |

ile Operation Status. C:/THPIMAGE.GIF file saved
Plot 1656 — Channel 11 (upper ch) @ QPSK 18Mbps
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 17:06:31 25 Jun 2014 R T |Freg/Channel

Center Freq%
79.5000000 kHz|

] Start Freg|
AC Coupled: el ol 9 A0ARRAEAR kHZJ;

Stop Freq }
156, Baaaas kHzi

CF Step!
14.1000000 kHz!

Aty Manil

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

Copyright 2000-2011 RAgilent Technologies

Plot 1657 — Channel 11 (upper ch) @ 16QAM 36Mbps

# Agilent 17:06:34 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
15 B7SEBHE MHZI

Start Freq]
[ 150.080000 kHzJi

Stop Freq!
3@ el MHzi

CF Step|
2.98500000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1658 — Channel 11 (upper ch) @ 16QAM 36Mbps
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 17:06:48 25 Jun 2014 R T |Fregq/Channel

Center Freq%
51 5.066000 -MHzi

Start Freq,
30.0000000 Mz,

Stop Freq}
1 BaaaHaEg FHzi

CF S‘tep?
497.0080000 MHz|
Aty e

Freq Offset;

2.00000000 |z

FC lh

,_lHﬂuin l}‘l '\*nﬂ.,b high JI L fs-, it ‘ul- i \\“Hl e f"l' ‘-*k'n £ h\”a 'n(-fl‘-\l’li le et ‘J i fpbin
Signal Track!
0n o]

WWEH

File Dperatlnn Status. C:/TMPIMAGE.GIF file saved

Plot 1659 — Channel 11 (upper ch) @ 16QAM 36Mbps

# Agilent 17:06:51 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
3.BERRAGHEA GHZI

Start Freql
1.00000040 Gz,

i - i - i 0 Stop Freq!
1 5.GB006080 FHzi

CF Step|
400.000000 MHz|
Auto Man|

||
4, e
RSP " r,..“qlr.n.w NS bl s A s, Ay M

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1660 — Channel 11 (upper ch) @ 16QAM 36Mbps
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 17:06:55 25 Jun 2014 R T |Fregq/Channel

En i 6B Rl Conter Freq%
F'H‘;u‘:. L I

7.000008000 GHzi

Start Freq,
500000000 GHzl

Stop Freq}
9. BEAGHAGD FHzi

CF Step!
400.608080 MHz!

L
Fiog -"\-ﬁ}.-:t‘.'rr'tv='\'-_u-pl-fi,'"'ﬂ-.*-!.J=“‘\_"'1\‘LhiL‘-ir-"1'.4"‘l:...“g.w“ Wllhl‘ﬂ‘l"m"*"‘mﬂ"""I' 'Ir‘ "“""' ™ "*l""*‘"*‘rt"u“‘ —HutD—.Mﬁn_:

1

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

Sweep 6,68

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1661 — Channel 11 (upper ch) @ 16QAM 36Mbps

# Agilent 17:06:58 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
11.BRaERGE GHza

Start Freql
00000000 G,

Stop Freq!
130086009 FHzi

CF Step|
400,000000 MHz!

Ly ey -\."-:.'_-‘.Jlll A i '-n\.'lk“‘ sy “\'lq\;-_ pe ey Ayt -'\I'-'-"'" hus (Ui H uto M | ﬂ I}

1

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1662 — Channel 11 (upper ch) @ 16QAM 36Mbps
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 17:07:01 25 Jun 2014 R T |Fregq/Channel

En i 6B L e Center Freq%
F'H‘;u‘:. L I

15.8000000 GHzi

Start Freq,
130000090 Ghz

Stop Freq}
17 eagHamg FHzi

L CF Step?
400.099600 MHz)

10y L, hf a" flr"'?" Artiw, a'i'bbb"m‘ L "o.hw! F“f“f‘\a il u.l“" ety ‘li”ﬂ,‘. 'I.'J*”J ”-;, i \lﬁlth i) HI.ltD Man-

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0ff)

On

File Dperatlnn Status. C: /THPIHHGE GIF file saved

Plot 1663 — Channel 11 (upper ch) @ 16QAM 36Mbps

% Agilent 17:07:05 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
19, BRaERGE GHza

Start Freql
170000000 GHe,

_ Stop Freq!
216008999 FHzi

y CF Step|

aAv L‘{-r.4__.,_ig,é_-;$.-w;v.‘-h,.-'ﬂ M»'pa\‘.".-u‘-.’h,iru\rq VY ['-Q-,‘o\j_lp,l-'J.f‘a,."#".l,.h'- '\q';\ tﬂ,\-'-'*"%__,.I.p'.‘.""'i-,..,ﬂ.ll.«'-iq'\-'.squ.-'u“-.,-1.r oy H‘tats 400009 lm;ﬁ!
Freq Offse tJ
G.o06Ep0es Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1664 — Channel 11 (upper ch) @ 16QAM 36Mbps
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 17:67:08 25 Jun 2014 R T |Freg/Channel

Center Freq%
23.8000000 GHz

3 dBm

PRSS LIMLT

Start Freq]
21.6000080 GHzJi

_ Stop Fr_eq}
75 6008800 GHzg

CF Step|
400.006600 MHz!
Aty M’aﬁ_;

Freq..Offset%
0.00000000 Hz|
— ]
Signal Track!
0n off|

#YBH 3 MHz : 5 (661 p |

ile Operation Status. C:/THPIMAGE.GIF file saved
Plot 1665 — Channel 11 (upper ch) @ 16QAM 36Mbps
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 17:67:38 25 Jun 2014 R T |Freg/Channel

Center Freq%
79.5000000 kHz|

] Start Freg|
AC Coupled: el ol 9 A0ARRAEAR kHZJ;

Stop Freq }
156, Baaaas kHzi

CF Step!
14.1000000 kHz!

Aty Manil

Freq Oi’fsetI
0.00000000 Hzi

Signal Track!
0ff)

| On
L P T T Y R a— = I |
Ig i r‘n‘! Wt -5.ir!r ¥ I LT'M‘ i H "II,‘ 1‘;,{,.’;' ‘Mli#..» 1"ﬁh‘rﬁ“.l’l'.lﬂhﬁmpl.{' Hlkh‘ M_‘IITHIJF flhl ,_ u r'{"l" i
{ lHz

kHz

“HEH

Copyright 2000-2011 RAgilent Technologies

Plot 1666 — Channel 11 (upper ch) @ 64QAM 54Mbps

# Agient 17:07:33 25 Jun 2014 R T ;"Freq/'iihanne'i"

Center Freq=
15 B7SEBHE MHZI

Start Freq]
[ 150.080000 kHzJi

Stop Freq!
3@ el MHzi

CF Step|
2.98500000 MHz|
Huto Man|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1667 — Channel 11 (upper ch) @ 64QAM 54Mbps
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 17:67:47 25 Jun 2014 R T |Fregq/Channel

Center Freq%
51 5.066000 -MHzi

Start Freq,
30.0000000 Mz,

Stop Freq}
1 BaaaHaEg FHzi

CF S‘tep?
497.0080000 MHz|
Aty e

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

WWEH

File Dperatlnn Status. C:/TMPIMAGE.GIF file saved

Plot 1668 — Channel 11 (upper ch) @ 64QAM 54Mbps

# Agilent 17:07:51 25 Jun 2014 R T ;"Freq/'iihanne'i"
Center Freq=
3.BEREREGE GHZI

Start Freql
1.00000040 Gz,

i - i - i 0 Stop Freq!
i 5.B00aan0e FHzi

&
4ia.000000 MHZI

]
|| ||
/ i h
T T, e -‘.'IF-""".'-'J l\“J |. s ;',"F et "'"l"""}"H“-“.Uﬂ‘"-'-'r-"'».--"q‘-ﬁhn\'ul'---".a,ny_--',-'hia,AJl HU t0 Ma nt

CF Step|

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1669 — Channel 11 (upper ch) @ 64QAM 54Mbps
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 17:67:54 25 Jun 2014 R T |Freq/Channel

4Bm Atten 6 dB i ::", Center Freq%
F'H‘;.:. L I

7.000008000 GHzi

Start Freq,
500000000 GHzl

Stop Freq}
9. BEAGHAGD FHzi

CF Step|
hodoadh J_f.",'"“’i’-"-a,""""' gl '-“’|'.,JJ‘H.-'.L|u-".u-"*-"tt'Jfu;,r';i-'1I|"»«11,-{‘r.|’»l’“'""rl"-,!“|i;.¢ A m Mar

Lydhebs ]

| 4

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

Sweep 6,68

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1670 — Channel 11 (upper ch) @ 64QAM 54Mbps

# Agilent 17:07:57 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
11.BRaERGE GHza

Start Freql
00000000 G,

Stop Freq!
130086009 FHzi

, CF Step|
oW aa.000000 MHz!
o, W

gy O LR TN, e e Y S by et v AT H uto Ma ng

Freq Uffset’
g.ubenees Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1671 — Channel 11 (upper ch) @ 64QAM 54Mbps
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 17:08:08 25 Jun 2014 R T |Fregq/Channel

En Atten 6 dB o W Center Freq%
F'H‘;.‘:. L I

15.8000000 GHzi

Start Freq,
130000090 Ghz

Stop Freq}
17 eagHamg FHzi

; CF Step|
T < Ty e e g P | 406.000608 MHz!

Al e R R A b i gt Y"‘h{ *1‘“.\4‘ | F| it Wan!

Freq Offset;

2.00000000 |z

Signal Track!
0 0ff)

File Dperatlnn Status. C: /THPIHHGE GIF file saved

Plot 1672 — Channel 11 (upper ch) @ 64QAM 54Mbps

# Agilent 17:08:03 25 Jun 2014 . R T ;"Freq/'iihanne'i"

Center Freq=
19, BRaERGE GHza

Start Freql
170000000 GHe,

_ Stop Freq!
216008999 FHzi

3 CF Step)|

GV gt oM b b b e s T A I g M F{ﬁg —— T‘I};ﬁ!
Freq Uffset’
000060006 Hz

Signal Track
fn Off

File Operation Status. C:/TMPIMAGE.GIF file saved

Plot 1673 — Channel 11 (upper ch) @ 64QAM 54Mbps
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RF CONDUCTED SPURIOUS EMISSIONS (RESTRICTED BANDS) TEST

RF Conducted Spurious Emissions (Restricted) Plots —802.11g

% Agilent 17:08:06 25 Jun 2014 R T |Freg/Channel

|
) dBn___shten 6 23 o0 Go
PASS LIM —_—

Start Freq]
21.6000080 GHzJi

_ Stop Fr_eq}
75 6008800 GHzg

. CF Step!

st bt Al M‘l,'.‘.-ﬁ-"dll‘_.-'_ﬁr..-flgfn_._r\i"-,,wq{‘,y‘,l\l,‘, LA P ,.F‘l,'.,};...\J‘|'.J‘,Jn$l+--1'.f¢4,u'f.'.l.l.aﬂ-i\'ﬂ"ruﬁ“-"""

400.006600 MHz!
FAuito M’aﬁ_;

Freq..Offset%
0.00000000 Hz|
— ]
Signal Track!
0n off|

#YBH 3 MHz : 5 (661 p |

ile Operation Status. C:/THPIMAGE.GIF file saved
Plot 1674 — Channel 11 (upper ch) @ 64QAM 54Mbps
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